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Notes for using this parts book

1. This book was prepared based on information available in March 1998.

2. Parts are subject to changes in design without prior notice.
3. Partssupplied as complete assemblies are circled by a dotted line L.
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Hinweise zur Verwendung dieser Teileliste

Dieses Buch basiert auf den Informationen vom Marz 1998.

Modelldanderungen sind vorbehalten.
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Notes sur l‘utilisation de ce manuel de
piéces détachées

. Ce manuel a été fait d'apres les renseignements valables au mois de Mars 1998.

2. Lespiéces peuvent étre sujettes a des modifications sans préavis.
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Este libro ha sido compilado basandose en los datos de que se disponia en marzo

Notas para usar este Manual de Piezas

1998.
Las piezas quedan sujetas a cambios de disefio sin aviso previo.

Las piezas suministradas como conjuntos completos se enmarcan con una linea

punteada! ____! .
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A . £1AB3f% / Machine body / Maschinengehiuse / Corps de la machine / Cuerpo de la méaquina

REF.NO. CODE Q'TY ErxAq NAME OF PARTS
4 104450109 1|1datrs RUBBER CAP, 8
5 104821009 1|3at>105 RUBBER CAP, 10.5
6 117934009 1|34a+135 RUBBER CAP, 13.5
7 140392009 2|17 4 OIL CAP
10 104450109 1|dat>s RUBBER CAP, 8
1 117934009 1|34a+t135 RUBBER CAP, 13.5
12 159150009 2[d4a+>205 RUBBER CAP, 20.5
13 S42748009 1o xohii- FRAME SIDE COVER
14 062711212 413 ~X1476-32X12 SCREW, PAN SM4.76-32X12
15 $10141109 Hy#7Ud14n/5-8 Y-AXIS FEED BRACKET COVER, B
16 $42875000 XA 7 VE1H18=L X-AXIS FEED BRACKET COVER, L
17 542876000 1X* 2 U1 HnX-R X-AXIS FEED BRACKET COVER, R
18 542877001 2({H/I=2AR=¥% COVER SPACER
19 106629002 41> x%437 SCREW, SM4.37
20 $45742009 Nxo12932 FACE PLATE ASSY
20-1 $45743009 R FACE PLATE
20-2 542752000 HERE & AVE D2 FACE PLATE PACKING
20-3 117934009 2(J4at135 RUBBER CAP, 13.5
21 062711012 3| ~3476-32x10 SCREW, PAN SM4.76-32X10
24 510030002 NEEE ES AT N SHUTTLE RACE COVER ASSY
25 145480101 2[4 %635 SHOULDER SCREW, SM6.35
26 109239002 2(F3InzxHHz WASHER, WAVE SPRING
27 $37920009 NFrErHhii- THREAD TAKE-UP COVER
28 062680612 1|#~14.37-40%6 SCREW, PAN SM4.37-40X6
29 545741001 HAVEEE P2 EE Ta AUXILIARY PLATE, CD
30 106629002 6> xx437 SCREW, SM4.37
32 025350236 2|[ESHHxFay3s5 WAGSHER, PLAIN M 3.5
33 520164009 1dat13 RUBBER CAP, 13
34 517803001 Hhgryhi- STEPPING COVER
35 107321003 18> %x>476 SHOULDER SCREW, SM4.76
36 107017002 HFINxHFH2 WASHER, WAVE SPRING 6.45
37 129986001 1\v=3xx2357 SCREW, SM3.57
38 $42758001 1{soL7 754 OIL PAN, SOL
39 062400612 2|+ ~2aMmaxe SCREW, PAN M4X6
42 117936009 3[dat94 RUBBER CAP, 9.4
43 104450109 2(d46to8 RUBBER CAP, 8
44 542814009 TN RHS=3117 3 BELT COVER ASSY, 311
44-1 542815009 1N b A8=311 BELT COVER, 311
44-2 104450109 UEES P2 RUBBER CAP, 8
45 062401006 1|#~a4x10 SCREW, PAN M4X10
46 538039109 HERS.ZAVE A OIL PAN ASSY
46-1 538040109 A OIL PAN
46-2 154467001 NnTtaxvy 7 DUST OILER
46-3 037301215 2{VFNEZYEC3X12 TAPPING SCREW, PAN V M3X12
46-4 518093100 117 2 e®axa WICK, 4X4 (L=1100)
47 109714000 5(7% NAIL
48 114486002 "RV 15—-4241 OILER
49 143882001 2{ryTELT HEAD HINGE
50 014760622 2(7F + X2 U595 SET SCREW, SOCKET SM5.95
51 143910009 2(ryJEC Y rdn RUBBER CUSHION
52 109714000 4|17 % NAIL
53 518707149 Tv~xiv kMo BELT, VM WHITE
54 $43832001 HEE 2P A E & £/ TENSION PULLEY SET
54-1 543676001 N7>>ar7-yss TENSION PULLEY ASSY
54-1-1 048320242 Tr2xTF7F3%C32 RETAINING RING, C32
54-1-2 141860001 1o x%x2635 SCREW, SM6.35
54-2 018081222 1|7+ b8xi2 BOLT, SOCKET M8X12
54-3 025080232 1e>¥HxFays WASHER, PLAIN M 8
54-4 028080242 1244 %28 WASHER, SPRING 2-8
55 538043009 2(vvv3> CUSHION
56 109714000 2(7 ¥ NAIL
58 542882001 I HINGE PRESSER
59 018405032 2|7 FH I b 4xs0 BOLT, SOCKET M4X50
60 021400102 2|7V Mg NUT, 1 M4
920 544629000 1w =2 LABEL, E
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B . _t#h - $t#ERE{R / Upper shaft and needle bar mechanism
/ Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra a aiguille
/ Mecanismo del eje superior y la barra de aguaja
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B. L#h - §1#&R3{% / Upper shaft and needle bar mechanism

/ Obere Welle und Nadelstangenvorrichtung

/ Mécanisme de arbre supérieur et barra a aiguille

/ Mecanismo del eje superiory la barra de aguaja

REF.NO. CODE |QTY Er x4 NAME OF PARTS RM|
1 542830001 CLPT UPPER SHAFT
2 $45147001 1l45>90v K23 CRANK ROD ASSY
2-1 144712001 2[vxxva76 SCREW, SM4.76
3 $42754001 NPT UPPER SHAFT BUSH, L
4 014780622 | 1|7+ rx236350#3 SET SCREW, SOCKET (CP) SM6.35
5 140726000 | 1|{"7 4 x2um UPPER SHAFT BUSH, M
6 072630260 | 1|~7V > 46302vv BALL BEARING, 6302VV
7 048150142 | 1|rx7¥43mCrs RETAINING RING, C15
8 $38035109 | 1|7-usz PULLEY ASSY
9 014760622 | 2|7+ xx595 SET SCREW, SOCKET SM5.95
10 154623000 | 1|vurss35-48 COUNTER WEIGHT, B
11 100250001 1o xxv7.1a SCREW, SM7.14
12 014770622 | 2|7+ r 226359 %3 SET SCREW, SOCKET (CP) SM6.35
13 123006001 1| r 2226352 %3 SET SCREW, (CP) SM6.35
14 543985001 1nugmLenoes s THREAD TAKE-UP LEVER SET, B
14-1 $43982001 1l7rerss THREAD TAKE-UP LEVER ASSY
14-2 152236001 17recs9To9 THREAD TAKE-UP SUPPORT STUD
14-3 154624001 LY EPYL NEEDLE BAR CRANK, B
14-4 132051001 1+4#35%v357L SCREW, FLAT SM3.57L
14-5 543689001 HINVECTIPE P NEEDLE BAR CONNECTING ROD
14-6 $42756001 IVELYE: NEEDLE BAR CLAMP
14-7 062680812 |  1|3~2437-a0x8 SCREW, PAN SM4.37-40X8
15 014780622 | 1|7+ rx %6354 #3 SET SCREW, SOCKET (CP) SM6.35
16 102630001 1Hnugwrerensa= NEEDLE BAR GUIDE SLIDE BLOCK
17 $37927000 | 1|hukmFLF+1 NEEDLE BAR GUIDE
18 100242003 | 2|y xxv357 SCREW, SM3.57
19 155578000 | 2[d4at>72 RUBBER CAP, 7.2
20 502269001 Ve NEEDLE BAR
21 144458001 17avyxrxx9357 SET SCREW, SM3.57
22 152242001 1|y xz0u NEEDLE BAR BUSH, U
23 152243001 1|y 2210 NEEDLE BAR BUSH, D
24 145646021 1|2 2> nupex17 NEEDLE, DPX17 (#21)

"ATLa R ” OPTION PARTS “

24 145646011 112> ypex17 NEEDLE, DPX17 (#11)
24 145646014 | 1|3 3>/ yppx17 NEEDLE, DPX17 (#14)
24 145646016 1132 o> n)DPX17 NEEDLE, DPX17 (#16)
24 145646018 | 1|3 3>/ uppx17 NEEDLE, DPX17 (#18)
24 145646019 | 1|z > >/ yopx17 NEEDLE, DPX17 (#19)
24 145646024 | 1|3 2>/ uppx17 NEEDLE, DPX17 (#24)
24 145646025 | 1|32 > >/yppx17 NEEDLE, DPX17 (#25)
24 $37928019 | 1|3 ¥/ UDPXI7NY NEEDLE, DPX17NY (#19)
151-V16-123



C1. 1% Bif&k / Feed mechanism / Transportvorrichtung / Mécanisme de | entrainement
/ Mecanismo de la alimentacion
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C1.:X') BfR / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacién

REF.NO. CODE Q'TY B X4 NAME OF PARTS RV

1 542768101 1MAHYITI5F7 AR WORK CLAMP ARM ASSY, AIR

1-1 $42761000 B R b WORK CLAMP ARM

1-2 $42764001 2{AHITHFLIN—F WORK CLAMP ARM LEVER, F

1-3 $42769001 1MNAYIIFL/IN-RRA WORK CLAMP ARM LEVER, RR-A

1-4 $42770001 1AHITHFL/IS—RL-A WORK CLAMP ARM LEVER, RL-A

1-5 510058001 HNAYIIFLIR=-UY WORK CLAMP ARM LEVER SHAFT

1-6 521775001 1MNeYbhs-23 SET SCREW COLLAR ASSY

1-6-1 014680622 2(7F M XXTa377%K3 SET SCREW, SOCKET (CP) SM4.37

1-7 143591001 1M|2AZZ2 MUY THRUST RING

1-8 048050342 1|~k X7E5 RETAINING RING, E5

1-9 014760622 1|7+ b x%T595 SET SCREW, SOCKET SM5.95

1-10 025040232 2(ES5¥HxFaya WASHER, PLAIN M 4

1-11 018400622 2|7+ K b 4axe BOLT, SOCKET M4X6

1-12 510379001 1oV 844 CYLINDER SUPPORT

1-13 542878000 2|1T 7> ) 41518 AIR CYLINDER, 15-18

1-14 518415101 2|N"=731=4>Q4aM5 HALF UNION, Q4M5

1-15 $03800001 2|17LEZREY CLEVIS PIN

1-16 048040342 4|+ X JE4 RETAINING RING, E4

1-17 S03801101 2|10 48U %F CYLINDER JOINT

1-18 110168001 2|12nvy ROLLER SHAFT

1-19 $12004000 1"NWW=r7v>a LINEAR BUSH

1-20 011679312 1|bx%¥357E5 SET SCREW, (FT) SM3.57

1-21 541271000 2|TILKEMS ELBOW, M5

1-22 018501222 2|7+ FI h5X12 BOLT, SOCKET M5X12

7 $45745001 1|4 xTCD WORK CLAMP, CD

8 546045001 1 AHT AR Y SPONGE

10 018681232 2|7+ K b 437-40X12 BOLT, SOCKET SM4.37-40X 12

" $45744001 NAYIT I AR-% SPACER

75-1 $42787001 21AYIT7IAHIA2A WORK CLAMP GUIDE BRACKET, A

75-2 542884001 1AY4IT 74T 148 WORK CLAMP GUIDE BRACKET, B

76 062670712 4|3 ~N2357-40X7 SCREW, PAN SM3.57-40X7

77 062671212 4|3~ 2357-40X12 SCREW, PAN SM3.57-40X12

78 107038003 2|95 %7357 SCREW, FLAT SM3.57

91 $43677001 1MAHITT7o9514 WORK CLAMP SUPPORT PLATE

140 S45746001 1311E*x 7 U1 2CD FEED PLATE, CD 311E

141 $24613001 1|oT#4 T 7 UN ONE-TOUCH WORK CLAMP, UN
"AT ama" " OPTION PARTS "

72 510061001 1|#4IT7UN WORK CLAMP, UN

73 542801001 2|FY T T USE WORK CLAMP, SE

75-3 542798001 HEREYE & S g WORK CLAMP GUIDE BRACKET

75-4 S42799001 2174 T FIAvE V14 WORK CLAMP AJUSTING PLATE

75-5 $42800001 214 I X vFIAHL Y4 ADJUSTING PLATE

75-6 $42802001 2|FY T 7 ISE-OP WORK CLAMP, SE-OP

75-7 062670512 4|+~ 1357-40X5 SCREW, PAN SM3.57-40X5
<TF-TE&> <For gauge parts>

138 542888001 1WWreFoxvasq14493 H-POSITION STANDARD PLATE ASSY P

151-V16-202

WRMBIS XA VT VAR I MELET THARYS LTHVETOTRICHMUEVT TR,

7¢ Parts which have an asterisk () in the RM column are parts which have been assembled and adiusted to high

precisions. These parts should never be disassembled.
7 Die in der Kolonne RM mit einem Asteriskus () bezeichneten Teile sind mit hoher prazision zusammengebaut
und eigestellt worden. Aus diesem Grunde durfen diese Teile niemals zerlegt werden.
¢ Les piéces désignées par un astérisque (%) dans la colonne RM sont des piéces qui ont été assemblées et réglées
avec une grande précision. |l ne faut en aucun cas déposer ces piéces.

“r Laspartes que tienen un asterisco () en la columna RM son las partes que han sido armadas y ajustadas a alta

precision. Estas partes nunca deberén ser desarmadas.



C2 . 3% V) B{% / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacion
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C2 .:x') B8{% / Feed mechanism/Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacién

REF.NO. CODE Q'TY B XA NAME OF PARTS rRM|
12 S$42774101 1viid2 0481443 Y-AXIS FEED BRACKET ASSY, V11
12-1 542816101 1Wyxo0441 Y-AXIS FEED BRACKET
12-2 $10069101 21YA 9 UTPLF 1443 Y-AXIS FEED GUIDE ASSY
12-3 018680822 4|7+ K Fa37X8 BOLT, SOCKET SM4.37X8
12-4 542778000 2|v0zx20-5 CROSS ROLLER
12-5 S$42779001 NERAEEP FEED BRACKET, X
13 004400814 8(+% > 04xs8 SCREW, FLAT M4X8
14 062761412 2|7~ 10595-28X14 SCREW, PAN SM5.95-28X14
15 025060132 2|ESH¥HXYIAYE WASHER, PLAIN S 6
16 $42780000 131Xt 2 )T 244 X-FEED SHAFT SUPPORT, 311
17 $42781001 IERVE A X-AXIS FEED SHAFT, 311
18 014680622 2|7F M AXT4377 K3 SET SCREW, SOCKET (CP) SM4.37
23 $31567101 1|\Y2 ko9 Y-DRIVING SHAFT
24 018501022 2|7+ FI F5X10 BOLT, SOCKET M5X10
25 025050232 2|ESH¥HRFLYS WASHER, PLAIN M 5
26 $12004000 2|V=77vva LINEAR BUSH
27 014680422 2|7F M AXT4377K3 SET SCREW, SOCKET (CP) SM4.37
28 $31568000 WAL VT Y-DRIVING SHAFT HOLDER
29 148782001 1| AxR—# SPACER
30 018501622 1|7+ %I k5X16 BOLT, SOCKET M5X16
31 S$10077100 1Yz 143I 9~ b Y-TIMING BELT
32 $10078001 2|TARIL h ZANR—H TIMING BELT SPACER
33 $10079101 NGV ¥1%§ VELT HOLDER
34 018680822 2|7+ K Fa37X8 BOLT, SOCKET SM4.37X8
35 542782201 1Y E9pE—8~N-2 Y-DRIVING PULSE MOTOR BASE
36 $42783000 117 Ky ¥+20 DRIVING GEAR, 20
37 014760622 2|7+ X XT595 SET SCREW, SOCKET SM5.95
38 $42784001 1|74 KIL¥+32 IDLE GEAR, 32
39 014760622 2|7+ M XXT595 SET SCREW, SOCKET SM5.95
40 $10083001 1fy7=vussa Y-PULLEY SHAFT, A
41 $27844101 12143297 -1A TIMING PULLEY, A
42 014770622 2|7F M AXTUB357K3 SET SCREW, SOCKET (CP) SM6.35
43 070688850 2|27 ¥4 688ZZNR BALL BEARING, 688ZZNR
44 048060342 1|+ % 7E6 RETAINING RING, E6
47 $35722000 1Y7 E9PE—2TSHY b Y-DRIVING PULSE MOTOR BRACKET
49 $35723101 1\Y7—=1U< 78 Y-PULLEY SHAFT, B
50 527844101 12143297 -1)A TIMING PULLEY, A
51 014770622 2|7F A% TU6357K3 SET SCREW, SOCKET (CP) SM6.35
52 048160242 2| X7 F7F3IAHC16 RETAINING RING, C16
53 530138001 2|71 oO~7) L8 MICRO BEARING, 8
54 048060342 2| X7E6 RETAINING RING, E6
55 $42785001 1|\YroF7o kY HOME POSITION DOG, Y
56 014760622 1|7+ kx2xTs595 SET SCREW, SOCKET SM5.95
60 025050232 2leS¥HRxFaYs WASHER, PLAIN M 5
61 028050242 2|82 FH x2-5 WASHER, SPRING 2-5
62 018505022 2|7+ I b 5X50 BOLT, SOCKET M5X50
63 018503022 1|7+ # I b5X30 BOLT, SOCKET M5X30
64 062711212 4|+ ~3476-32X12 SCREW, PAN SM4.76-32X12
85 $10140109 1HyYx2)414h1=-A Y-AXIS FEED BRACKET COVER, A
86 018680822 1|7+ %) ha37x8 BOLT, SOCKET SM4.37X8
92 106629002 2| Xxx¥437 SCREW, SM4.37
93 $43831100 1Yoy xbpvisdL STOPPER RUBBER

151-V16-202



C3. %) Bdf% / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacion
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C3.1x') f@f%k / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacién

REF.NO. CODE [qQTY EL A4 NAME OF PARTS RV
65 $10091101 2Nt akvaT8HHT AUXILIARY PLATE SUPPORT
66 062680812 | 2|+ ~z437-40x8 SCREW, PAN SM4.37-40X8
67 $45747001 1|kva1244IR AUXILIARY PLATE SUPPORT, R
70 545748001 1Ry 31849TL AUXILIARY PLATE SUPPORT, L
71 062761012 | 4|+ ~2595-28x10 SCREW, PAN SM5.95-28X 10
79 542817001 XL ZRE—2 RUYE 1R X-PULSE MOTOR SETTING PLATE
81 018501222 | 4|7+ %/ k5x12 BOLT, SOCKET M5X12
82 028050242 | 4|/Sx¥#Hx25 WAGSHER, SPRING 2-5
83 025050232 | 4|eS¥##HxFa9s WASHER, PLAIN M 5
84 018501422 1|7+ %1 bsx1a BOLT, SOCKET M5X14
87 $42788000 | 2|U=7#1 K311 LINER GUIDE, 311
88 018401636 | 11|7+#. rax16 BOLT, SOCKET M4X 16
89 028040246 | 11|/<x## %24 WASHER, SPRING 2-4
90 542789001 1|x2 14329 7—1UA3n X-TIMING PULLEY, A 311
100 014770622 | 2|7+ h 426359 K3 SET SCREW, SOCKET (CP) SM6.35
101 $42790000 1|X2 1 3> F~L FA3N X-TIMING BELT, A 311
103 $42791001 1|x2 132257 -1uB311 X-TIMING PULLEY, B 311
104 014770622 | 2|7+ rx%T6357%3 SET SCREW, SOCKET (CP) SM6.35
105 $42792001 1x213297-0vy X-TIMING PULLEY SHAFT
106 $27844101 11243297 -1A TIMING PULLEY, A
107 014770622 | 2|7+ rx %6357 %3 SET SCREW, SOCKET (CP) SM6.35
108 070688850 | 2|4 ¥4~ res8zznR BALL BEARING, 688ZZNR
109 048060342 1|~ x7E6 RETAINING RING, E6
110 $10133000 | 1|x7-uU4 18 X-PULLEY BASE, B
111 $10134001 1|x7-vu o8B X-PULLEY SHAFT, B
112 510087101 121325 7-us TIMING PULLEY, B
113 014400522 | 2|7+ # 3axs SET SCREW, SOCKET (CP) M4X5
114 048160242 | 2|rx77+3%C16 RETAINING RING, C16
115 530138001 2|=1oa~x7PyL g8 MICRO BEARING, 8
116 048060342 | 2|~ x7E6 RETAINING RING, E6
117 025050232 4le>H¥HxFays WASHER, PLAIN M 5
118 018501622 | 4|7+% . r5x16 BOLT, SOCKET M5X16
119 018502522 1|7+ %1 b 5x25 BOLT, SOCKET M5X25
120 542793000 1|X%2 4 3> 5~ FB31 X-TIMING BELT, B 311
121 $10078001 2{tan rz2n—4 TIMING BELT SPACER
122 $10079101 1|~ rkg VELT HOLDER
123 018680822 | 2|7+ # ra37x8 BOLT, SOCKET SM4.37X8
125 $42795101 1xFe 7o kY HOME POSITION DOG, X
126 062300412 | 2|+~a3xa SCREW, PAN M3X4
127 $42796001 1xe>r4—rUYEr 142 X-SENSOR SETTING PLATE
128 062400812 | 2|+~oaxs SCREW, PAN M4X8
129 025040232 | 2|e54#xFama WASHER, PLAIN M 4
130 $42775001 1|XYA 2 U H 1 H15=L X-Y FEED BRACKET COVER, L
132 106629002 | 4[> xxva37 SCREW, SM4.37
133 $42776001 1|XY#+ 2 U &4 H5—R X-Y FEED BRACKET COVER, R
135 106629002 | 4|y xxva37 SCREW, SM4.37
136 $10352101 N ER DR E SCREW
151-V16-202
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. I 4 B{&k / Work clamp lifter mechanism / Stoffhalterheber / Releveur de pinceur
/ Mecanismo del levantador del prensor

‘EES

6

###5 FER5 / For supply parts

|
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D.#I L4 B8% /Work clamp lifter mechanism / Stoffhalterheber / Releveur de pinceur

/ Mecanismo del levantador del prensor

REF.NO. CODE Q'TY [ NAME OF PARTS Y, |
38 $10125009 3|datr21 RUBBER CAP, 21
39 $42836001 WHoTrIFHIhLY R STEPPING WORK CLAMP CAM ASSY
39-1 542837001 1WA yxHIThA STEPPING WORK CLAMP CAM
39-2 014760622 2|7+ b X%T595 SET SCREW, SOCKET SM5.95
40 543693000 1WhorvtgILohy STEPPING WORK CLAMP CON. ROD
a1 623033000 112 <2 %6805V BALL BEARING, 6805VV
42 150460001 1|u-ubx 2 ) L= U-UD FEED LIFTER LEVER SHAFT
43 150461001 1[#2van0 FEED ROLLER
44 107453001 2(¥H % WASHER
45 021750102 11122+ +556-32 NUT, 1 SM5.56-32
46 $17871101 WAhor 44T FR STEPPING WORK CLAMP ARM, R
47 017751412 1[I r556X14 BOLT, SM5.56X14
48 542839101 WWheryAH4ITHFF STEPPING WORK CLAMP ARM, F
49 148196000 I ARY R FA2IL SPREADER SHAFT BUSH, L
50 148197000 VI TAZXY FI9F A RIR SPREADER SHAFT BUSH, R
51 542840101 1WhroHryne 93 STEPPING LINK ASSY
52 155167001 2|42 2556 SHOULDER SCREW, SM5.56
53 111466101 1A THKD PRESSER BAR
54 145472001 1|xH KXz PRESSER BAR BUSH
55 $31012001 1Ay Faveyzry PRESSER ADJUSTING SCREW
56 $31013001 1FantyxIysiryr PRESSER ADJUSTING NUT
57 S10111101 E R 2 PA SPRING
58 510112001 RS YAC 0 ok ¢ SPRING GUIDE
59 510113101 HER Tk £ PRESSER BAR GUIDE BRACKET
60 062681212 1|+~ 2437-40x12 SCREW, PAN SM4.37-40X12
61 510371001 1N AHITHEIU T2~ PRESSER BAR LIFTER
62 $10372100 R ERET R £ XA B2 CUDHION
63 048040342 1[hx7E4 RETAINING RING, E4
64 $42843001 1|#4T7A PRESSER FOOT, A
65 513399001 1> % %23.57x12 SCREW, SM3.57X12
66 503677001 1| ¥4 % WASHER
68 104450109 2|d4Lt>8 RUBBER CAP, 8
69 S00313009 1|94t>168 RUBBER CAP, 16.8
71 $37973101 1fvL/14F MY S 14 SOLENOID SETTING PLATE
72 106629002 4|2 x 22437 SCREW, SM4.37
<HiIH#BL > <For supply parts >
67 $33251001 14 T/i% SPRING
151-V16-204
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E1. O 2E) & BRBJ{% / Ruffling device mechanism / Krauselvorrichtung
/ Mécanisme du dispositif de plissage / Mecanismo del dispositivo de hacer vuelos

1-250—! -
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E1. U 2BV &RERR / Ruffling device mechanism / Krauselvorrichtung
/ Mécanisme du dispositif de plissage / Mecanismo del dispositivo de hacer vuelos

REF.NO. CODE [qQTY B Aq NAME OF PARTS RM
ft $46000001 1|x=21%D BASE PLATE, D
1-2 $24089001 6|4 k8X50 BOLT, M8X50
1-3 028080246 | 6|/<x4¥7Hx28 WASHER, SPRING 2-8
1-4 025080236 | 6|e54¥HxF1s WASHER, PLAIN M 8
1-5 $45997001 1>%7 rRudpey b SHAFT HOLDER SET, D
1-5-1 S45998001 1147 rRILADB SHAFT HOLDER, DB
1:5:2 $45999001 1247 rku40F SHAFT HOLDER, DF
1-6 018082536 | 4|7+ # r8x25 BOLT, SOCKET M8X25
1-7 028080246 | 4|/<x¥ %128 WASHER, SPRING 2-8
1-8 018082536 | 4|7+ % k8x25 BOLT, SOCKET M8X25
1-9 028080246 | 4|/<x¥ 74228 WASHER, SPRING 2-8
1-10 $46027001 | 2|Uu=7v+7r2s LINEAR SHAFT, 25
1-11 014060622 | 4|7+ rx 2 Uexe4 % 3 SET SCREW, SOCKET (CP) M6X6
1-12 $46024000 | 4|25 4 K1=Y }SMA25G SLIDE UNIT, SMA25G
1-13 $45983001 Hov 7 rRrgma—2 SHAFT HOLDER BASE, M
1-14 018081636 | 16|77+ #u r8x16 BOLT, SOCKET M8X16
1-15 $46025000 | 1|3 U> #cDG1FA32 CYLINDER, CDG1FA32
1-16 018061036 | 4|7+ #L r6x10 BOLT, SOCKET M6X10
1-17 028060246 | 4|/<x#%x26 WASHER, SPRING 2-6
1-18 025060236 | 4|les#HxF1r6 WASHER, PLAIN M 6
1-19 $46019000 | 1|v3vs7Tv—ix27 SHOCK ABSORBER, 27
1-20 $45989001 1g1ecLesryinvey CONNECTING BLOCK, RETRACTING C
1-21 018082536 | 2|7+ # r8x2s BOLT, SOCKET M8X25
1-22 028080246 | 2|/s2¥ #3228 WASHER, SPRING 2-8
1-23 025080236 | 2|e>¥#HxF1s WASHER, PLAIN M 8
1-228 $45990001 | 3|7-Ja#+zx TABLE SUPPORT
1-229 018062036 | 6|7+ #L r6x20 BOLT, SOCKET M6X20
1-230 028060246 | 6|/<x# % x2-6 WASHER, SPRING 2-6
1-231 025060236 | 6|eS#HxF196 WASHER, PLAIN M 6
1-232 545996001 NEPEE T AUXILIARY TABLE
1-233 018062036 | 6|7+ # L k6x20 BOLT, SOCKET M6X20
1-234 025060236 | 6|e54¥HxF16 WASHER, PLAIN M 6
1-235 $45991001 1os5c7ruvras CLAMP SETTING PLATE
1-236 018062036 | 2|7+ # k6x20 BOLT, SOCKET M6X20
1-237 028060246 | 2|/<x¥# %26 WASHER, SPRING 2-6
1-238 025060236 | 2|eS¥##HxF1%6 WASHER, PLAIN M 6
1-239 $46026000 | 1|3y #cxsmis-120 CYLINDER, CXSM15-120
1-240 018501436 | 2|7+ # . r5x14 BOLT, SOCKET M5X 14
1-241 028050246 | 2|/<x¥ 4 %25 WASHER, SPRING 2-5
1-242 025050236 | 2|eS##HxFams WASHER, PLAIN M 5
1-243 $45992001 195> 715m1 CLAMP PLATE, UPPER
1-244 018501436 | 2|7+ % b5x14 BOLT, SOCKET M5X 14
1-245 028050246 | 2|/<x4¥#H 225 WASHER, SPRING 2-5
1-246 025050236 | 2|eS##HxFa1ms WASHER, PLAIN M 5
1-247 $46029000 | 1|vsovEksyL443 CYLINDER ASSY, TWIN ROD
1-248 018402036 | 2|7 # . rax20 BOLT, SOCKET M4X20
1-249 $45993001 1o5o71204 CLAMP PLATE, LOWER
1-250 018401036 | 2|7+ # . rax10 BOLT, SOCKET M4X10
1-251 028040246 2182 ¥ H x2-4 WASHER, SPRING 2-4
1-252 $45994001 1M17%214 POSITONING PLATE
1-253 060300516 | 2|/<1> K3xs SCREW, BIND M3X5
1-257 $46001001 | 2|#— Kss— GUARD BAR
1-258 018062036 | 4|7+ r6x20 BOLT, SOCKET M6X20
1-259 028060246 | 4|/<x¥#H 226 WASHER, SPRING 2-6
1-260 025060236 | 4|es4¥#HxF2me WASHER, PLAIN M 6
1-261 $45995001 157189 T2ax—4 SPACER
151-V16-253
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E2 . O 2H ) #EBIF / Ruffling device mechanism / Krauselvorrichtung
/ Mécanisme du dispositif de plissage / Mecanismo del dispositivo de hacer vuelos

1-79—! ]
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—1-77
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1-00—0,

11108 1,107 1105
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E2. U /2ERY) RiBRBR / Ruffling device mechanism / Krauselvorrichtung
/ Mécanisme du dispositif de plissage / Mecanismo del dispositivo de hacer vuelos

REF.NO. CODE [qQTy Er x4 NAME OF PARTS RMVY
1-24 $45799001 1o¥7 bR dMey b SHAFT HOLDER SET, M
1-24-1 $45800001 1|94 7 bk 4MB SHAFT HOLDER, MB
1242 $45981001 1|34 7 bR EMF SHAFT HOLDER, MF
1-25 018062036 | 3|7+ %/ k6x20 BOLT, SOCKET M6X20
1-26 028060246 | 3|/xx 4% %26 WASHER, SPRING 2-6
.27 018062036 | 3|7+ #/L F6x20 BOLT, SOCKET M6X20
1-28 028060246 | 3|/<x4 % 226 WASHER, SPRING 2-6
1-29 $45982001 1o¥ 7 bR dMEHT SUPPORT, SHAFT HOLDER (M)
1-30 018062036 | 4|7+ #L F6x20 BOLT, SOCKET M6X20
1-31 028060246 | 4|/s24 % 226 WASHER, SPRING 2-6
1-32 025060236 | 4|e>4¥HxF1m6 WASHER, PLAIN M 6
1-33 $46022001 1U=73+7 k20 LINEAR SHAFT, 20
1-34 014060622 | 2|7+ rx2U6x62 %3 SET SCREW, SOCKET (CP) M6X6
1-35 $46021000 1|25 1 K# 1 KsGL25 SLIDE GUIDE, SGL25
1-36 018062536 | 6|7+ kex2s5 BOLT, SOCKET M6X25
1-37 $45796001 11254 K70v% SLIDE BLOCK
1-38 018062036 | 4|7+ #L k6x20 BOLT, SOCKET M6X20
1-39 028060246 | 4|/<x4 % 226 WASHER, SPRING 2-6
1-40 $46016000 12514 K=Y hAK20GW SLIDE UNT, AK20GW
1-41 $45795001 AL rFLE YUY T a1 BELT HOLDER SETTING BASE
1-42 $45988001 7o 572 Fom HOME POSITION DOG, M
1-43 018082536 | 2|7+ %L k8x2s BOLT, SOCKET M8X25
1-44 028080246 | 2|/<x¥# 328 WASHER, SPRING 2-8
1-45 025080236 | 2|e5##HxFams WASHER, PLAIN M 8
1-46 018062036 | 3|7+ #. F6x20 BOLT, SOCKET M6X20
1-47 $17886000 | 1|x7—U 4 1R X-PULLEY BASE, R
1-48 $17887001 1|x7=usoR X-PULLEY SHAFT, R
1-49 $17888001 11213245718 TIMING PULLEY, B
1-50 014710522 | 2|7+ rx %4764 %3 SET SCREW, SOCKET (CP) SM4.76
1-51 048160242 | 2|rx77+3%C16 RETAINING RING, C16
1-52 530138001 2[=1roo~A7y o8 MICRO BEARING, 8
1-53 048060342 | 2|k x7es RETAINING RING, E6
1-54 018501636 | 4|7+ # ksx16 BOLT, SOCKET M5X16
1-55 025050236 | 4|leS>#HzxF1ms WASHER, PLAIN M 5
1-56 $45984001 1E-2 P UYHr18M MOTOR SETTING PLATE, M
1-57 018061636 | 2|7+ # . r6x16 BOLT, SOCKET M6X16
1-58 $45987001 1241329 7-um TIMING PULLEY, M
1-59 014710522 | 2|7+t xxa76% %3 SET SCREW, SOCKET (CP) SM4.76
1-60 $46068001 1|2% <% % 4FRezz BALL BEARING, FR62Z
1-61 $45985001 1HE-—2S9%95148Mm MOTOR SUPPORT PLATE, M
1-62 018061636 | 2|7+ %/ r6x16 BOLT, SOCKET M6X16
1-63 $46023000 | 1|%4 3> 5 A hT5-15 TIMING BELT, T5-15-170
1-64 $17890001 2[~w b g BELT HOLDER
1-65 $10078001 A|TAL R ZN—¥ TIMING BELT SPACER
1-66 018401236 | 4|7+ #. kax12 BOLT, SOCKET M4X12
1-67 028040246 | 4|/Xx¥# 224 WASHER, SPRING 2-4
1-68 025040236 | 4|e5>4¥HxFama WASHER, PLAIN M 4
1-69 018503536 | 1|7 #.L k5x35 BOLT, SOCKET M5X35
1-70 025050236 1NeS¥HxFays WASHER, PLAIN M 5
1-71 $45986001 1/ ZE—2 5= PULSE MOTOR COVER
1-72 0A5400806 | 3|++~%% 3axsps SCREW, PAN (S/P WASHER) M4X8
1-73 $45797000 1x—218Me4T SUPPORT, BASE PLATE (M)
174 018062036 | 3|7+ %/ r6x20 BOLT, SOCKET M6X20
1-75 028060246 | 3|/ <x¥# %26 WASHER, SPRING 2-6
1-76 $45798001 1lx=2148m BASE PLATE, M
B 018082536 | 2|7+ #L k8x2s BOLT, SOCKET M8X25
1-78 028080246 | 2|/ ix# %28 WASHER, SPRING 2-8
1-79 018062036 | 4|7+ #L F6x20 BOLT, SOCKET M6X20
1-80 028060246 | 4|/<x# % %26 WASHER, SPRING 2-6
151-V16-253
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E2. O2EN V) B R{% / Ruffling device mechanism / Kréuselvorrichtung
/ Mécanisme du dispositif de plissage / Mecanismo del dispositivo de hacer vuelos
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E2. U2 HRY) &ZRERATR / Ruffling device mechanism / Krduselvorrichtung

/ Mécanisme du dispositif de plissage / Mecanismo del dispositivo de hacer vuelos

REF.NO. CODE Q'TY Er XA NAME OF PARTS Y |
1-81 $46020000 1\oavor77Jy—i520 SHOCK ABSORBER, 2015
1-82 545792001 179 74HIR SUPPORT, R
1-83 $45791001 1MoF7Foo749H4TL SUPPORT, L
1-84 076902850 2|27 T 7794 6902ZZNR BALL BEARING, 6902ZZNR
1-85 018062036 6|7+ F I k6X20 BOLT, SOCKET M6X20
1-86 028060246 6|/ H %26 WASHER, SPRING 2-6
1-87 $45793001 1No7ovo4HIm SUPPORT, M
1-88 018401036 4|7+ FIL b ax10 BOLT, SOCKET M4X10
1-89 S$45794001 11o7>99 FULCRUM SHAFT
1-90 116920001 21909252 M) Y THRUST RING
1-91 S45771001 1|IN=2142U9F ARM, BASE PLATE (U)
1-92 014060622 2|7+ b X XTUB6X6T K X SET SCREW, SOCKET (CP) M6X6
1-104 546018000 1121 > 4CDG1TA32 CYLINDER, CDG1TA32
1-105 149487001 VP E LINK BALL
1-106 149488001 119y K+ k ROD NUT
1-107 028100246 178524 #H %2-10 WASHER, SPRING 2-10
1-108 025100236 1eESHHXF2Y10 WASHER, PLAIN M 10
1-109 S$46017000 NELANL LS b BRACKET
1-110 018061436 4|7+ %I b6X14 BOLT, SOCKET M6X 14
1-111 028060246 LI YH%2-6 WASHER, SPRING 2-6
1-265 028060246 3|82 HFH %26 WASHER, SPRING 2-6
1-266 028050246 4|82 ¥ H x2-5 WASHER, SPRING 2-5
151-V16-253
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E3. U /2E V) & ERJ{® / Ruffling device mechanism / Krauselvorrichtung
/ Mécanisme du dispositif de plissage / Mecanismo del dispositivo de hacer vuelos
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E3. O /ZHR¢) RERAFR / Ruffling device mechanism / Krauselvorrichtung
/ Mécanisme du dispositif de plissage / Mecanismo del dispositivo de hacer vuelos

REF.NO. CODE [qQTY ELAq NAME OF PARTS RM|
1-93 $45768001 1[x=214u BASE PLATE, U
1-94 $45767001 1ov7 rRnguey b SHAFT HOLDER SET, U
1-94-1 S45775000 | 1>+ 7 rHAHUE SHAFT HOLDER, UF
1-94-2 $45765000 | 1|2+ 7 kw4 SHAFT HOLDER, UB
1-95 018501636 | 6|7+ % ksx16 BOLT, SOCKET M5X16
1-96 028050246 | 6|/<x¥ 225 WASHER, SPRING 2-5
1-97 S46008000 | 4|25 1 F2=v rAKI2G SLIDE UNIT, AK12GUU
1-98 $46009000 | 2|23 ¢ K2z pAKI2GW SLIDE UNIT, AK12GWUU
1-99 S46006000 | 2(u=7+ 7 r12 LINEAR SHAFT, 12
1-100 012501222 | 4|7+ E355%x12 BOLT, SOCKET (FT) M5X 12
1-101 047501242 2127 L5 ELAWS PIN, SPRING ROLL AW5S
1-102 018062036 | 6|7 #.L k6x20 BOLT, SOCKET M6X20
1-103 028060246 | 6|/<x#% %26 WASHER, SPRING 2-6
1192 $10133000 | 1|x7-u 48 X-PULLEY BASE, B
=113 $10134001 1x7-uss X-PULLEY SHAFT, B
1-114 $10087101 1lg13257-us TIMING PULLEY, B
1-115 014400522 | 2|7+ 4% 3axs SET SCREW, SOCKET (CP) M4X5
1-116 048160242 | 2|+t x77+3™cCis6 RETAINING RING, C16
1-117 530138001 | 2|v<14o~7us4s MICRO BEARING, 8
1-118 048060342 | 2|+ x7e6 RETAINING RING, E6
1-119 018501636 | 4|7+ #. ksx16 BOLT, SOCKET M5X16
1-120 025050236 | 4|les##HxFams WASHER, PLAIN M 5
1-121 $45772001 IEETENEY PP MOTOR SETTING PLATE
1-122 018401436 | 2|7+ #.L bax1a BOLT, SOCKET M4X14
1-123 028040246 | 2|/<x## %24 WASHER, SPRING 2-4
1-124 $10087101 1la13257-us TIMING PULLEY, B
1-125 014400522 | 2|7+ 4 #3axs SET SCREW, SOCKET (CP) M4X5
1-126 070688850 | 1|27 4™ res8zzNR BALL BEARING, 688ZZNR
1137 $45773001 1HE-239m9514 MOTOR SHAFT SUPPORT PLATE
1-128 018401436 | 2|7+ #. rax1a BOLT, SOCKET M4X 14
1-129 028040246 | 2|/<x¥H 224 WASHER, SPRING 2-4
1-130 $45774001 1usorsTr4 LINK SUPPORT PLATE
1-131 $46013001 1lerverexaa HINGE PIN, 8X24
1-132 $46014001 1Y rh5—8x8 SET SCREW COLLAR, 8X8
1-133 018400836 | 4|7+ % haxs BOLT, SOCKET M4X8
1-134 $45776001 1HAvsaryvsrasac FOLDING PLATE SETTING PLATE, C
1-135 $46066001 1le> v Erex3o HINGE PIN, 8X30
1-136 $46015001 1Y k5735 -8x10 SET SCREW COLLAR, 8X10
1-137 018061036 | 4|7+ #. r6x10 BOLT, SOCKET M6X10
1-138 028060246 | 4|/<x+ %226 WASHER, SPRING 2-6
1-139 $45777001 1Hrvs2ruvsr1as FOLDING PLATE SEETING PLATE, B
1-140 S46066001 1le> T E>8X30 HINGE PIN, 8X30
1-141 $46014001 1€y k75 —8xs SET SCREW COLLAR, 8X8
1-142 018061036 | 4|7+ #.L r6x10 BOLT, SOCKET M6X10
1-143 028060246 | 4|/<x# % %26 WASHER, SPRING 2-6
1-144 S45778001 HIEEERNEE & N FOLDING PLATE SETTING PLATE, A
1-145 $46066001 1le> v Eerex3o HINGE PIN, 8X30
1-146 S46015001 11€Y b h5—8X10 SET SCREW COLLAR, 8X10
1-147 018061036 4|7+ KL F6X10 BOLT, SOCKET M6X10
1-148 028060246 | 4|/<x+# % %26 WASHER, SPRING 2-6
1-149 545789001 | 2[u>4s LINK, S
1-150 $45790001 | 2|u>4L LINK, L
1-151 $46012001 | 3|e>vErsxiz HINGE PIN, 8X17
s 52 546014001 | 7|+v r»5—8xs SET SCREW COLLAR, 8X8
1-153 148239001 | 2|€>dv4n5— THRUST COLLAR
1-154 $46007000 | 1[|% 1 3>~ FT5-10 TIMING BELT, T5-10-170
1-155 $10079101 1~ b kg VELT HOLDER
1-156 $10078001 | 2|t~ kz2~x—# TIMING BELT SPACER
1-157 $45779001 1A rh5-u BELT COLLAR, U
151-V16-253
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E3. U ZE V) & ERI{R / Ruffling device mechanism / Krauselvorrichtung
/ Mécanisme du dispositif de plissage / Mecanismo del dispositivo de hacer vuelos

1-152 1-150
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E3. U /ZHR¢) RBRIR / Ruffling device mechanism / Krauselvorrichtung
/ Mécanisme du dispositif de plissage / Mecanismo del dispositivo de hacer vuelos

REF.NO. CODE Q'TY Erxdq NAME OF PARTS RV
1-158 018401036 2|7 F K bax10 BOLT, SOCKET M4X10
1-159 018503036 1|7+ b5x30 BOLT, SOCKET M5X30
1-160 025050236 1e>¥HxFarys WASHER, PLAIN M 5
1-161 S45787001 "NWres>FJU HOME POSITION DOG, U
1-162 018501236 2|7+ K b5X12 BOLT, SOCKET M5X12
1-163 025050236 2[ES¥HEFYS WASHER, PLAIN M 5
1-164 546004001 LR SRR & - 4V SENSOR SETTING PLATE, U
1-165 0A4301005 2| +F~H 2 23X10DA SCREW, PAN (S/P WASHER) M3X 10
1-166 $46005001 "Wre7orFJus HOME POSITION DOG, US
1-255 525003101 1|25 KM6 STUD, M6
1-262 502657001 1a-FrA4x CORD HOLDER
1-263 008400604 1|+ F5 2204x6 SCREW, TRUSS M4X6
1-267 028050246 41824 Hx2-5 WAGSHER, SPRING 2-5
151-V16-253
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E4 . OBV % BRI{% / Ruffling device mechanism / Krauselvorrichtung
/ Mécanisme du dispositif de plissage / Mecanismo del dispositivo de hacer vuelos

1-208

1-206
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E4. O /ZHR¢) RERR / Ruffling device mechanism / Krauselvorrichtung

/ Mécanisme du dispositif de plissage / Mecanismo del dispositivo de hacer vuelos

REF.NO. CODE Q'TY Er XA NAME OF PARTS R
1-167 $45780001 HEVEEE & =4 FOLDING PLATE SUPPORT, D
1-168 018501236 2| 7F KL F5X12 BOLT, SOCKET M5X12
1-169 S$45786001 1AV 12204441ID CYLINDER SUPPORT, D
1-170 018401036 2|7+ KL hax10 BOLT, SOCKET M4X10
1-171 028040246 2|82 HFHx2-4 WASHER, SPRING 2-4
1-172 S46010000 1> 1) > 4 CxXsSmM10-45A CYINDER, CXSM10-45A
1-173 018401036 2|7+ K kax10 BOLT, SOCKET M4X10
1-174 028040246 2|2 HHx2-4 WASHER, SPRING 2-4
1-175 025040236 2|ESHYHXFIY4 WASHER, PLAIN M 4
1-176 S$45781001 HELEER A =4d FOLDING PLATE SUPPORT, C
1-177 018401036 2|7+ FI bax10 BOLT, SOCKET M4X10
1-178 028040246 2|82 HFH 224 WASHER, SPRING 2-4
1-179 025040236 2|ESHHXF1Y4 WASHER, PLAIN M 4
1-180 545785001 HEVEE UYL L 5] CYLINDER SUPPORT, B
1-181 018401036 2|7+ K hax10 BOLT, SOCKET M4X10
1-182 028040246 2|2 ¥ H 224 WASHER, SPRING 2-4
1-183 S46010000 12U > #Ccxsm10-45A CYINDER, CXSM10-45A
1-184 018401036 2|7+ I hax10 BOLT, SOCKET M4X10
1-185 028040246 2({ 2 ¥ Hx2-4 WASHER, SPRING 2-4
1-186 025040236 2|ESH¥HxFaYs WASHER, PLAIN M 4
1-187 $45782001 HEVEE LA = FOLDING PLATE SUPPORT, B
1-188 018401036 2|7 FFE I bax10 BOLT, SOCKET M4X10
1-189 028040246 2(8xHFHx2-4 WASHER, SPRING 2-4
1-190 025040236 2l H¥HxFaY4s WASHER, PLAIN M 4
1-191 S45785001 HEVEEPUPEY & & 5 CYLINDER SUPPORT, B
1-192 018401036 2|7+ # I bax10 BOLT, SOCKET M4X10
1-193 028040246 2|Xx¥Hx2-4 WASHER, SPRING 2-4
1-194 S46011000 1> 1) > 4 CxXSM10-458 CYLINDER, CXSM10-45B
1-195 018401036 2|7 FFI bax10 BOLT, SOCKET M4X10
1-196 028040246 2{3x ¥ Hzx2-4 WASHER, SPRING 2-4
1-197 025040236 2|lESHHRF1Y4 WASHER, PLAIN M 4
1-198 $45783001 1AV 182949TA FOLDING PLATE SUPPORT, A
1-199 018401036 2| 7FFI rax10 BOLT, SOCKET M4X10
1-200 028040246 2(NxHFHx2-4 WASHER, SPRING 2-4
1-201 025040236 2|ESHHRxF1Y4 WASHER, PLAIN M 4
1-202 S$45784001 EEE AT & L CYLINDER SUPPORT, A
1-203 018401036 2|7+ FI bax10 BOLT, SOCKET M4X10
1-204 028040246 2|82 H x2-4 WASHER, SPRING 2-4
1-205 $46011000 1>V > #cxsm10-458 CYLINDER, CXSM10-45B
1-206 018401036 2|7 FFI baxi0 BOLT, SOCKET M4X10
1-207 028040246 2|2 HH x2-4 WASHER, SPRING 2-4
1-208 025040236 2|lESHHXF1Y4 WASHER, PLAIN M 4
1-209 $46028000 1>V > 4 cxsme-50 CYLINDER, CXSM6-50
1-210 018301636 2|7+ F I F3X16 BOLT, SOCKET M3X16
1-211 $46002001 1R/ N Y41 SENSOR BRACKET
1-212 0A5301005 2| +F~NH¥ % I3X10DB SCREW, PAN (S/P WASHER) M3X10
1-213 S$45749000 HEVEE I7E FOLDING PLATE, A UPPER
1-214 S$45750000 EVEE k] FOLDING PLATE, B UPPER
1-215 S$45751000 EVEE Ik de FOLDING PLATE, C UPPER
1-216 S$45752000 HEVEE Ik d)) FOLDING PLATE, D UPPER
1-217 S45757000 41+ )12 P>+ 1A FOLDING PLATE GUIDE, A
1-218 S45758000 41V 127>+ 418B FOLDING PLATE GUIDE, B
1-219 004300602 8|75 245 %xI3X6 SCREW, FLAT M3X6
1-220 018401036 8|7+ #F I hax10 BOLT, SOCKET M4X10
1-221 S$45761000 EVEE P YV FOLDING PLATE ASSY, A LOWER
1-222 $45762000 HEVEE PEL:T FOLDING PLATE ASSY, B LOWER
1-223 S45763000 NEVEEPE I A FOLDING PLATE ASSY, C LOWER
1-224 S45764000 1|#)15224D7 3 FOLDING PLATE ASSY, D LOWER
1-225 018401236 8|7+ K hax12 BOLT, SOCKET M4X12
1-226 028040246 8|/XxH¥H 324 WASHER, SPRING 2-4
1-227 025040236 8lESH¥HxFaYa WASHER, PLAIN M 4
1-254 $45788009 19T HI= UPPER COVER
1-256 008400604 7|+ b5 2 34x6 SCREW, TRUSS M4X6
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F.OE) %EH# TEJR / Ruffling device presser foot mechanism / Krauselstoffdriickerfu3
/ Mécanisme du pied presseur du dispositif de plissage
/ Mecanismo del prensatelas del dispositivo de hacer vuelos

1-20—] 1.71:6

151-V16-254
25



F. O /ZEY) RER I BAR /Ruffling device presser foot mechanism / Krauselstoffdriickerfuf3

/ Mécanisme du pied presseur du dispositif de plissage
/ Mecanismo del prensatelas del dispositivo de hacer vuelos

REF.NO. CODE |QTY ErAq NAME OF PARTS RM|
1 $46824001 HEPEER E T AUXILIARY CLAMP ASSY
1-1 546032001 1|x>1%cD FACE PLATE, CD
1-2 018501236 | 3|7+ #n r5x12 BOLT, SOCKET M5X12
1-3 028050246 | 3|/<x¥#x25 WASHER, SPRING 2-5
1-4 $46038000 | 1|3 U & CXSM20-50 CYLINDER, CXSM20-50
1-5 018061636 | 2|7+ % r6x16 BOLT, SOCKET M6X16
1-6 028060246 | 2|/<x¥# %26 WASHER, SPRING 2-6
17 025060236 | 2|e>##xF16 WASHER, PLAIN M 6
1-8 546033001 1IN# T UV S 12 SETTING PLATE, N-SUPPORT
1-9 004501003 | 2|+#3asx10 SCREW, FLAT M5X10
1-10 546034001 1=-FrvoT NEEDLE SUPPORT
111 018401036 | 2|7+ % raxi0 BOLT, SOCKET M4X10
1-12 028040246 | 2|/<x¥ % %24 WASHER, SPRING 2-4
1-13 025040236 | 2|eS54¥#xF19a WASHER, PLAIN M 4
1-14 $46039001 3[zvony NEEDLE, EBX1 (#21)
1-15 014300332 | 3|7+o#33x3 SET SCREW, SOCKET (CP) M3X3
1-16 $41531001 Moves—rgrss CYLINDER BASE ASSY
1-16-1 $41532001 Moy s—raq CYLINDER BASE
1-16-2 $41533000 | 2|75>v7yvsa FLANGE BUSHING
1-16-3 060400616 |  2|/<1 > Kmaxe SCREW, BIND M4X6
117 018061036 | 2|7+# rex10 BOLT, SOCKET M6X10
1-18 028060246 | 2|/<x##x2-6 WASHER, SPRING 2-6
1-19 546040000 | 1|2 v>4cpisie CYLINDER, CDJ2B16
1-20 028050246 | 1|/<x¥#H 225 WASHER, SPRING 2-5
1-21 $46035001 1Hevzorrs EJECT PLATE
1-22 546036001 HEEE T GUIDE SHAFT
1-23 021500216 | 22925V ks NUT, 2 M5
1-24 028050246 | 1|/<x¥# %25 WASHER, SPRING 2-5
1-25 546037001 oazs 709114 GUIDE PLATE, LOWER
1-26 060400516 2|/514 > Fmaxs SCREW, BIND M4X5
1-27 025040236 | 2|es¥#HxFama WASHER, PLAIN M 4
1-28 $46030001 1eed-—ruvsr1sa SENSOR SETTING PLATE, A
1-29 $46031001 1ee4—ryuvsrras SENSOR SETTING PLATE, B
1-30 060300516 | 2|/s1> F3xs SCREW, BIND M3X5
1-31 $46059001 1=—FLHi-FK1% NEEDLE GUIDE PLATE
1-32 0A5400806 | 2|+7+~+% 34x8DB SCREW, PAN (S/P WASHER) M4X8
1-33 062671012 |  1|>~2357-40x10 SCREW, PAN SM3.57-40X10
1-34 062671412 |  1|#~2357-40x14 SCREW, PAN SM3.57-40X 14
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G . T#hBd1% / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur
/ Mecanismo del eje inferior
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G . THAR1% / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur
/ Mecanismo del eje inferior

REF.NO. CODE Q'TY ErxAq NAME OF PARTS RMVY
1 141786001 NP XAVAY PZ ¥ SHOULDER SCREW, CRANK ROD
2 100090004 1|V +r7.14 NUT, SM7.14
3 014680622 WP+ b XxxTA377K3 SET SCREW, SOCKET (CP) SM4.37
4 152245001 I ED RN E & ROCK GEAR
5 $37978151 HERANSE D2 ROCK GEAR SHAFT
6 181995001 1Y rh5-23 SET SCREW COLLAR ASSY
6-1 101706001 2| M X%T635 SET SCREW, SM6.35
7 014760622 2|7+ b XXT595 SET SCREW, SOCKET SM5.95
8 $37979101 11089973 LOWER SHAFT ASSY
9 $37981051 NPEPYEE I LOWER SHAFT BUSH
10 014760622 1|7+ b x%xT5095 SET SCREW, SOCKET SM5.95
1" 152678001 MNAhr=Faneysy ADJUSTING STUD
12 081003670 110y > Y pPw3 ORING, PW3
13 S03704002 1€y bh5-73 SET SCREW COLLAR ASSY
13-1 014770622 2|7F M AXTB357 K3 SET SCREW, SOCKET (CP) SM6.35
14 42818101 1INVFFHT217 3 SHUTTLE RACE ASSY, NV
14-1 540886001 HINEE P EEE SHUTTLE RASE BASE, NV
14-2 502429101 1<t b7oF1 SHUTTLE RACE THREAD GUIDE
14-3 062660412 2|3 ~1318-40X4 SCREW, PAN SM3.18-40X4
14-4 152683001 21FF AT MUY YR SHUTTLE RACE BODY SETTING CLAW
14-5 152684101 217 AT MUY IR SPRING, COMPRESSION
14-6 402887001 2|4 %32 WASHER, 3.2
14-7 062660712 2|4~ 3318-40X7 SCREW, PAN SM3.18-40X7
15 014760622 1|7+ b x%xT595 SET SCREW, SOCKET SM5.95
16 152678001 1p=Fantysy ADJUSTING STUD
17 081003670 110U > JpPwW3 O RING, PW3
18 048080342 1| X 7E8 RETAINING RING, E8
19 152681201 1|KS 18— DRIVER
20 018501422 1|7+ # b5x14 BOLT, SOCKET M5X14
21 152686101 e k4 SHUTTLE HOOK BASE, B
22 $15663991 1|[+ha<BNTY 3 SHUTTLE HOOK BOX ASSY, LB
23 120438001 113VvxEs PIN, DOWEL
24 $15902401 1|REL -2 3LA BOBBIN CASE ASSY, LA
24-1 516074101 1|r—2F3v8%A TENSION SPRING, A
24-2 $16492101 1| RELr—25%2 Y SCREW, BOBBIN CASE SPRING
24-3 $15667001 Ay A% Sy VA S SPRING, ANTI-SPIN
25 $15665001 1|KE>LA BOBBIN, LA
A2 " OPTION PARTS ”
21 152682101 HEEF kY SHUTTLE RACE BODY, A
22 515662991 1|Frhr~vLAana7 3 SHUTTLE HOOK BOX ASSY, LA
24 $15903401 1|REL -2 318 BOBBIN CASE ASSY, LB
24-1 516075101 1r—2F32/8%8B TENSION SPRING, B
24-2 $16492101 1| KEL =221 Y SCREW, BOBBIN CASE SPRING
24-3 $15667001 1795 K83 SPRING, ANTI-SPIN
25 $15666001 1|XE>LB BOBBIN, LB
151-V16-305
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H . #5:miABRBI{R / Lubrication / Schmierung / Lubrification / Lubricacion
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H . #3787/ R8{% / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE Q'TY Er X o NAME OF PARTS RVY
1 152948001 HERS/Z VAN OIL WINDOW
2 S07333001 1| F 1o F184Fs OIL FEEDING PIPE, S
3 S07456000 1|fE=z=WFa-7F OILTUBE,L=160
4 148738000 1173:e% WICK, L=335
5 107149001 117z b FELT
6 $37983001 N9 7v9%a9a44T WICK SUPPORT
7 062680612 1|+ ~24.37-40X6 SCREW, PAN SM4.37-40X6
8 025680232 1\eZ¥HxF1H437 WASHER, PLAIN M 4.37
9 028680242 1|8 %% #H %2-437 WASHER, SPRING 2-4.37
10 $10478000 11Oy rK%ama7TLb FELT
1 $34986000 1EznFa-7F OILTUBE,L=135
12 153920001 117 I e+axa WICK, 4X4 (L = 300)
13 107149001 17T b FELT
14 $21527001 1|7 Ex*%aya4H4I WICK SUPPORT
15 $10162201 1MNDEYeEHHT WICK SUPPORT
16 060670512 11751 > K357-40X5 SCREW, BIND SM3.57-40X5
17 $37984000 1|E=Fa-7 OILTUBE, L=290
18 518093100 117 I eE4axa WICK, 4X4 (L= 1100)
19 153562001 1le573Ee% FLAT WICK, L= 150
20 151927001 1759y F72T0k CLUTCH FELT
21 104567001 2(7IeEHHI WICK SUPPORT
23 542827000 121475 7T b FELT
24 S$46405000 1ME=ZWFa-7F OILTUBE, L=460
25 $18093100 117 e Eaxa WICK, 4X4 (L=1100)
26 145547001 1|Fa-FHhLd TUBE HOLDER
27 062670512 1|3 ~2357-40X5 SCREW, PAN SM3.57-40X5
28 $37987001 11 8T 7%a9a44x FELT SUPPORT
29 $37988000 1Moas9%a9a27T0b FELT
30 062680612 1|+ ~24.37-40%6 SCREW, PAN SM4.37-40X6
31 $09043000 17zt FELT
32 152948001 HERSIZ VANEAN OIL WINDOW
34 $37984000 2|EzVFa-7 OIL TUBE, L=290
35 $43673000 1lEzFa-7F OILTUBE, L=240
36 112738000 1173e% WICK, L =400
37 107149001 17Tk FELT
38 152969001 2|a-FHHITH X CORD SUPPORT
39 062670512 2|+ ~2357-40X5 SCREW, PAN SM3.57-40X5
44 228475000 3|7 YV K1.9X80 FASTENING BAND, 1.9X80
45 S09043000 2|7k FELT
46 108802001 117 I e*axa WICK, 4X4 (L = 250)
47 S$17901000 1173E% WICK, 4X4 (L = 460)
48 117150001 1a-r49TH2 CORD SUPPORT
49 062670512 1|+~ 23357-40X5 SCREW, PAN SM3.57X5
51 113006001 17T b FELT
151-V16-350

30



J . %@ 2 B81% / Threading mechanism / Fadenfilhrungsvorrichtung / Mécanisme de |’enfilage

/ Mecanismo del enhebrado

7 a8
/ OPTION PARTS
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J. ki@ B8R/ Threading mechanism/ Fadenfihrungsvorrichtung / Mécanisme de I'enfilage

/ Mecanismo del enhebrado

REF.NO. CODE Q'TY ErAAq NAME OF PARTS R
1 152869001 1\ 7—L1b3F ARM THREAD GUIDE
2 062710612 1|+~ 2476-32X6 SCREW, PAN SM4.76-32X6
3 152870001 W7—La1bhnsy ARM THREAD GUIDE
4 062670612 1|+ ~3357-40X6 SCREW, PAN SM3.57-40X6
5 113316001 1 7—L1bPoFq ARM THREAD GUIDE
6 060670612 1]/34 > K357-40X6 SCREW, BIND SM3.57-40X6
7 159224001 1|\ 7—L1bhy ARM THREAD GUIDE
8 152872001 HER R EPPEES TENSION BRACKET
9 114294001 1lou>9 O RING
10 144588001 RS NWZAE ] SPRING, B
11 150551000 11 baXEY PIN
12 100398001 11 bFam oKy TENSION STUD
13 $11182009 1A bFaorvyrss THREAD TENSION NUT ASSY
14 107606001 14 bFam oz TENSION SPRING
15 159805001 R EPPYFE R = TENSION DISC PRESSER
16 145446001 2|14 b FIAYIYS TENSION DISC
17 100402004 1| b x%T357 SET SCREW, SM3.57
18 103950003 1| F%x %595 SET SCREW, SM5.95
19 115186001 1|oas brFam oKy MAIN THREAD TENSION STUD
20 100136001 1M rFIAYIFY b TENSION NUT
21 115188001 1M a1 bFan Nz TENSION SPRING
22 145446001 2|14 bFAYIYS TENSION DISC
23 152889001 IRV E AL THREAD RETAINER
24 062670612 2|+ ~1357-40X6 SCREW, PAN SM3.57-40X6
25-2 $41222101 AV E SR G AT E g NEDDLE BAR THREAD GUIDE, B
26 152891101 1 NDEYX2DS R T F A THREAD GUIDE, NEEDLE BAR BUSH
27 152881001 1NzTxL1421443 NEEDLE COOLER ASSY
28 014680622 1|7+ b XxxTa377K3 SET SCREW, SOCKET (CP) SM4.37
29 152883000 1|7 T F8X15.5 FELT, 8X15.5
30 152884001 1NzTxL11bnsy NEEDLE COOLER THREAD GUIDE
31 062670412 1|+ ~2a357-40x4 SCREW, PAN SM3.57-40X4
32 $12441001 UEEERPZAE vk &/ F WASHER
33 $17031000 1\7oFa=y b AMP UNIT
34 062300612 2|+ ~23X6 SCREW, PAN M3X6
35 025030232 2|ESHHXFaY3 WASHER, PLAIN M 3
36 $29468100 1274/82=Y rN FIBER UNIT, N
37 511884001 1ty —r UYT 12 SENSORSETTING PLATE
38 062300612 1|+~23x6 SCREW, PAN M3X6
39 $11816000 175> 7NK-2N CLAMP, NK-2N
40 060670612 1[/84 > K357-40X6 SCREW, BIND SM3.57-40X6
41 S02617001 1AM 21 b TFH A FACE PLATE THREAD GUIDE
42 028350242 12 ¥ H %235 WASHER, SPRING 2-3.5
43 060670612 11754 > K357-40X6 SCREW, BIND SM3.57-40X6
73 BmaE" " " OPTION PARTS ”
10 145519001 LIRS NURASS SPRING
14 104525001 14 bF3a 2% TENSION SPRING
25-1 S02438001 LAV EIZE S A2k - NEEDLE BAR THREAD GUIDE, A
25-3 502439001 HAYEZES VTR NEEDLE BAR THREAD GUIDE, B
151-V16-401
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K . 5% %R8{% / Bobbin winder mechanism / Spuler / Mécanisme du bobineur
/ Mecanismo del devanador de la canilla

§ § ¢ g
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K . %#B3{% / Bobbin winder mechanism /Spuler/Mécanisme du bobineur
/ Mecanismo del devanadorde la canilla

REF.NO. CODE |qQTY EL x4 NAME OF PARTS R\VY
1 $37990309 | 1|%77443 TOP COVER ASSY
1-1 S$37991109 11972% TOP COVER
12 $37992100 | 1|1 rv%mF BOBBIN WINDER ARM
1-3 $37993000 | 1|1 %/<x SPRING, PLATE
1-4 048100142 | 1|r2x75%3%cC10 RETAINING RING, C10
1-5 $37994001 RS E PR PX, BOBBIN WINDER CLAW STUD
1-6 $37995101 1|¥EL 44T BOBBIN PRESSER
17 014679320 | 1|7+ rx 2 Y3574 %3 SET SCREW, SOCKET (CP) SM3.57
1-8 $37996001 11 rexvx BOBBIN WINDER CLAW
1-9 014680622 | 1|7+ xxva374#3 SET SCREW, SOCKET (CP) SM4.37
1-10 048050342 | 1|k x7es RETAINING RING, E5
=11 $37997001 1M1 rexvs BOBBIN WINDER SHAFT
1-12 154528001 11 r=x20% BOBBIN WINDER WHEEL
=13 120448001 MEVR; RUBBER RING
1-14 120990001 2[72v Y% 225437 SET SCREW, SM4.37
1-15 $10174000 | 1|kavasrcz DUST GUARD PLATE
1-16 S$37998001 11 breF9F/% SPRING
1-17 152938001 112 = KNIFE
1-18 062680512 |  1|+~2437-20x5 SCREW, PAN SM4.37-40X5
1-19 159574101 11 rxran gy TENSION STUD
1-20 100136001 11 rxFasory TENSION NUT
1-21 144110001 1o ar—g rFamssz THREAD TENSION ADJUST SPRING
1-22 145446001 2[1 rFanoys TENSION DISC
1-23 144105000 | 1|39 oxzxsTHHx FLANGE WASHER, TENSION SPRING
1-24 021680202 | 1|+ r2o 2437 NUT, 2 SM4.37
1-25 141590001 IEEN L, THREADING BAR, U
1-26 100022004 | 2|+ r595 NUT, SM5.95
1-27 025680232 | 1|eS>¥##xF2194a37 WASHER, PLAIN M 4.37
2 062681212 | 2|+ ~2437-a0x12 SCREW, PAN SM4.37-40X 12
3 062680812 |  1|+~2437-30x8 SCREW, PAN SM4.37-40X8
4 025680232 | 3|eS¥##HxF1va37 WASHER, PLAIN M 4.37
151-V16-402
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L . k%0 Y B84% / Thread trimmer mechanism / Fadenabschneidevorrichtung

/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

21

1.5 21-6 21-4 |~

———————

2

-

* 7 3 > EB& / OPTION PARTS

151-V16-403
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L. )Y B3R/ Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE Q'TY B x4 NAME OF PARTS R
1 538001001 11 bxUnL THREAD TRIMMER CAM
2 014770622 2|7+ b AX V6357 K3 SET SCREW, SOCKET (CP) SM6.35
3 538002101 HyL/1F Y14 SOLENOID SETTING PLATE
4 060680712 2{/X1 > K437-40X7 SCREW, BIND SM4.37-40X7
5 154599000 rsqaroyoay SOLENOID CUSHION
6 502652001 AL WASHER
7 523836001 LIPAPE G VAT A SOLENOID LEVER ASSY
7-1 502654001 RSN ZA SOLENOID LEVER
7-2 014680622 1WPHbxx2a3783 SET SCREW, SOCKET (CP) SM4.37
8 $38003001 AN APATE A WAES PUSHING LEVER DRIVING LEVER
9 145478101 114> %2476 SHOULDER SCREW, SM4.76
10 538004002 1|7 KL= rvi% <EE52> |DRIVING LEVERSTOPPER,H=0.3 .. <Mark2>
10 $38004003 17 kL= b8 <i253> [DRIVING LEVERSTOPPER, H=0.6 .. <Mark3>
10 538004004 117 KL= +vIi% <E254> |DRIVING LEVER STOPPER, H = 0.45 <Mark4>
1 018681022 2|7 F 8 b 437X10 BOLT, SOCKET SM4.37X10
12 025680232 2[ES5¥HxF1437 WASHER, PLAIN M 4.37
13 159905001 ULEE S E3 VA D S ADJUST SCREW
14 106147002 1+ r794 NUT, SM7.94
15 538005001 HWIKEGLR=—TFoF1TY DRIVING LEVER SHAFT
16 231071001 1| # 2 )L8X15 BUSH, 8X15
18 510189001 WokrDY 7RI SPRING
19 048070342 2| b xTE7 RETAINING RING, E7
20 154596000 NI bxUnLLs—9yo3L CUSHION
21 538006001 NI bFUIRILI=-Y 3 TR. TRIMMER DRIVING LEVER ASSY
21-1 538007001 I rxUT Ry LN- THREAD TRIMMER DRIVING LEVER
21-2 153597001 UPE RSN /b LOWER THREAD RETAINER COLLAR
21-3 $30033001 18> %2357 SHOULDER SCREW, SM3.57
21-4 148813001 2(¥4H % WASHER
21-5 106129002 1|1+ p357 NUT, SM3.57
21-6 028350242 X x¥H %235 WASHER, SPRING 2-3.5
22 014770622 W7+ b x%T6357K3 SET SCREW, SOCKET (CP) SM6.35
23 502354001 I ERSE S8 B2 97 SHOULDER SCREW, B
24 100022005 1|+ b5.95 NUT, SM5.95
25 542886001 11 bxUDY RSy 3 THREAD TRIMMER ROD ASSY, S
25-1 542887001 11 bxUnQYFEs THREAD TRIMMER ROD, S
25-2 141492001 HEESE b JOINT ASSY
25-3 106588003 1|#+v b5.95 NUT, SM5.95
26 110233001 1427476 SHOULDER SCREW, SM4.76
27 109893002 RS WASHER
28 110161004 11+v +ave NUT, SM4.76
29 538010001 1|1 ) L= THREAD TRIMMER LEVER
30 $10195001 T rxULIN=T9 LEVER SHAFT
31 110367001 1¥4x WASHER, PLAIN SPECIAL 8
32 048060342 1| b X 7E6 RETAINING RING, E6
33 014760622 17+ b x%xI595 SET SCREW, SOCKET SM5.95
34 538011001 T rXVERINZ THREAD TRIMMER RETURN SPRING
35 158940001 1Wizxny SPRING HOOK
36 110233001 14> %476 SHOULDER SCREW, SM4.76
37 110161004 1|+ ra76 NUT, SM4.76
38 153484001 1|¥ 4 %476 WASHER, PLAIN 4.76
39 025680232 1eES¥HxFa1437 WASHER, PLAIN M 4.37
40 542856001 LI A AT CONNECTING ROD LEVER ASSY
41 $10202101 Hvohrrn-v4 CONNECTING ROD LEVER SHAFT
42 014680422 W7+ b xx24377HK3 SET SCREW, SOCKET (CP) SM4.37
43 510203101 HAVEE: NEEDLE PLATE
44 510204101 MHrexuLene THREAD TRIMMER CONNECTING ROD
45-2 540934101 LN R P PAY R B MOVABLE KNIFE ASSY, L
46 510208001 HNAKINDLy t=0.4 (WASHER, MOVABLE KNIFE ............ t=0.4
46 $10208002 WA KINAy t=0.5 | WASHER, MOVABLE KNIFE ............ t=0.5
151-V16-403
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L . %t0 ) B31% / Thread trimmer mechanism / Fadenabschneidevorrichtung

/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

21

15 21-6_21-4 |

¥

|
|
2
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* 7 a3 > EB& / OPTION PARTS
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L. SRY) Y B8{% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE Q'TY B NAME OF PARTS Rl\ﬁ
46 $10208003 LIRS ZAY, P2 S t=0.6 | WASHER, MOVABLE KNIFE ............ t=0.6
47 S00705001 RN ZAY: A MOVABLE KNIFE COLLAR
48 $10209101 1> x%2437 SCREW, SM4.37
49 $10210101 11aF1an FIXED KNIFE
50 111140002 2| x%v238 SCREW, SM2.38
51 100032004 2(45 %2437 SCREW, FLAT SM4.37
52 106629002 2 xxva837 SCREW, SM4.37
53-3 $10212101 TNWANUPFLRE ... @2.6 |[NEEDLE HOLE PLATE,E .............. 2.6
54 100360003 2|5%x7238 SCREW, FLAT SM2.38
55 228475000 1YV oIi8 K1.9%X80 FASTENING BAND, 1.9X80

"AFoalBE" " OPTION PARTS “
45-1 $10205001 RSN AV A MOVABLE KNIFE ASSY
45-3 S40846001 11 K9/ wpy 2 MOVABLE KNIFE ASSY, WP
53-1 $10211001 | 1[nuP+15A ... 1.6 |NEEDLE HOLE PLATE, A ... .. 216 |
53-2 $29997001 1NV F7F+144D ... ... @2.6 |NEEDLE HOLEPLATE,D .................. 22.6
53-4 $30925001 1NV T7F+12ED ........ @2.6 |[NEEDLE HOLE PLATE,ED .............. .. 22.3
<FEHH> <For medium materials >
53-5 $10213001 TUNVTFLRF . @2.2 |[NEEDLE HOLE PLATE,F .............. 22.2
53-6 530926001 1) TFF+12FD ........ @3.4 |NEEDLE HOLE PLATE,FD ............. ... 23.4
53-7 S$30450001 1NV TPFL4H ... @2.6 |NEEDLE HOLEPLATE,H .................. 2.6
53-8 $25127001 1NV PFLRL . @3.3 [NEEDLE HOLEPLATE,L .............. 23.3
<EEMA> <For heavy materials>
53-9 $34348001 1IN TPFLEM ... 24.0 |[NEEDLE HOLE PLATE, M ................. 4.0
151-V16-403
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M . %344 B8{% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil
/ Mecanismo del limpiador de hilo
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#* 7 3 L 5& / OPTION PARTS
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M . %A B{&R / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil
/ Mecanismo del limpiador de hilo

REF.NO. CODE Q'TY Er X4 NAME OF PARTS RM|
1 $41206001 114 bNSLX% THREAD WIPER SPRING
2 541205001 1eEZHHX WASHER, PLAIN
3 525456001 2|75>TvEY PLUNGERPIN
4 $41207000 I e WA SPACER RUBBER
5-1 $10214109 1YL/ K NIYE T4 SOLENOID SETTING PLATE
6 018681022 2|7+ £ b437X10 BOLT, SOCKET SM4.37X10
7 100645003 2|42 WASHER
8-1 $10215109 P PR I SOLENOID COVER
9 062680512 2|7 ~\'1437-40X5 SCREW, PAN SM4.37-40X5
1" $25456001 1175+ PLUNGERPIN
12 $42858001 1MNIMNSTLEhY THREAD WIPER CONNECTING ROD
13 $10217001 NI MNS1952973 THREAD WIPER CRANK ASSY
14 110735001 1\ ¥Hzx WASHER
15 048030342 1| b Xx7E3 RETAINING RING, E3
16 025750132 1NESHHXII U556 WASHER, PLAIN S 5.56
¥4 $10470101 1|7 1/8— WIPER
18 146288001 N MNSIS9hS5- THREAD WIPER STUD COLLAR
19 060680512 11731 > K 437-40X5 SCREW, BIND SM4.37-40X5
20 048040342 1| b XxTE4 RETAINING RING, E4
21 502672002 NI MNSITo95144 THREAD WIPER SUPPORT
22 062680512 2|7 ~10437-40X5 SCREW, PAN SM4.37-40X5
23 $02677001 1MeY +rh5— SET SCREW COLLAR
24 144458001 1723 Y% b x2xT357 SET SCREW, SM3.57
25 $02678001 17 18=8% SPRING

P EPS " OPTION PARTS ”

5-2 S37147109 1fyb/A4 K YY1 2E SOLENOID SETTING PLATE, E
8-2 $37148109 1|vL /1 FhIN—E SOLENOID COVER, E
8-3 $37806109 1|V /1A FHIN—-ET 4 SOLENOID COVERRID, E
8-4 008400604 2|+ b5 2204X6 SCREW, TRUSS M4X6
151-V16-405
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N . %% % B81% / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil
/ Mecanismo de la mordaza para hilo

17

151-V16-406
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N . % £ B81% / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil

/ Mecanismo de la mordaza para hilo

REF.NO. CODE Q'TY EL XA NAME OF PARTS RM|
1 510219001 1YL/ R MIYH 1A SOLENOID SETTING PLATE
2 018061422 2|7+ K b6X14 BOLT, SOCKET M6X14
3 028060242 2|82 H %2-6 WASHER, SPRING 2-6
4 109893002 2|42 WASHER
7 $10221001 1|71¥4HxT WIRE SUPPORT
8 $42868001 1NAHIPHFI1v9 32 WIRE ASSY, WORK CLAMP LIFTER
9 154607101 2|1 P XTA Y —FHID TENSION RELEASE WIRE HOLDER, D
10 062670612 4|+ ~N1357-40X6 SCREW, PAN SM3.57-40X6
1" $42870001 1M1 b2 XTSHY R TENTION RELEASE BRACKET
12 $42871001 NAHYTIFPITPHLISN=-7 3 WORK CLAMP LIFTER LEVER ASSY
13 109763002 1|##H % WASHER
14 $42873001 14 bz X LIS= TENSION RELEASE LEVER
15 $10229101 14T L= % SPRING
16 048040342 3| XxTE4 RETAINING RING, E4
17 S42874001 14 b2rxy TENSION RELEASE ROD
18 145478101 114> %2476 SHOULDER SCREW, SM4.76
19 018060822 1|7+ %I b6x8 BOLT, SOCKET M6X8
20 017772012 1|4V +6.35X20 BOLT, SM6.35X20
21 $10230000 K A WORK CLAMP LIFTER LEVER
22 018501422 1|7+ %I b5X14 BOLT, SOCKET M5X14
23 $10231001 IPAVE DR AR FLANGED SHAFT, 5.5
24 014680622 1P+ hxx28379K3 SET SCREW, SOCKET (CP) SM4.37
25 017822212 1% h7.98%22 BOLT, SM7.94X22
26 106147002 1|+ r794 NUT, SM7.94
27 $10232001 1|/r=—70449x CABLE SUPPORT
28 062760812 1|+ ~2595-28x8 SCREW, PAN SM5.95-28X8
29 145478101 1|4>22476 SHOULDER SCREW, SM4.76
30 $10239001 114 b2 XESY TENSION RELEASE BAR
31 140647001 1a-Fx4zx CORD HOLDER
32 062670612 1|#~1357-40X6 SCREW, PAN SM3.57-40X6
151-V16-406
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P . $HuE & H25BI1R / Synchronizer / Synchronisator / Synchronisateur /Sincronizador

151-V16-501

Q . Z[ERdf% / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air

/ Mecanismo de la presion de aire

151-V16-514
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P. $tH{uE&H2RRR / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE T NAME OF PARTS |
1 $38072201 IVI-PRC TN SYNCRONIZER ASSY
2 062400806 FAN14X8 SCREW, PAN M4X8
4 $38080001 NIYBILYy g3 NEEDLE DOWN MAGNET ASSY
5 $38082001 WPE DR PR N/UPPER POSITISON MAGNET ASSY
6 062681412 F A 21437-40X14 SCREW, PAN SM4.37-40X14
7 025680132 ESY¥H2 3437 WASHER, PLAIN S 4.37
151-V16-501
Q. Z[ERAR / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air
/ Mecanismo de la presiéon de aire
REF.NO. CODE £ X1 NAME OF PARTS RV}
1 $46041000 | 1[7> ¥/ 7acps 3 SOLENOID VALVE ASSY, 4 CD
1-1 $31554009 KVT RS 845 VALVE SETTING PLATE, 4-5
12 $44749001 IPe=AN KA AIR MANIFOLD, 4
1-3 543683001 FLUINT SOLENOID VALVE
1-4 $18415101 N=731=%>2Qams HALF UNION, Q4M5
1-5 543682000 ST A= % RAX2% 3 VALVE HARNESS ASSY, X2
1-5-1 $12404000 yOENLTARY S VALVE CONNECTOR
1-6 062302506 FA23X25 SCREW, PAN M3X25
1-7 028030242 NExHFHR2-3 WASHER, SPRING 2-3
1-8 025030232 ESHHRXRFIY3 WASHER, PLAIN M 3
1-9 $23880000 I7-v75- AIR MUFFLER
1-10 $29705000 2289 hTILK6-1/8 ELBOW, 6-1/8
2 052501205 FANRE F5X12 SCREW, PAN (S/P WASHER) M5X 12
5 021500103 FY MY as NUT, 1 M5
6 149796001 TLk—-ZNF TV % AIR TUBE WITH CONNECTOR
8 543687000 F14O>F1-JR AIRTUBE, R
9 $43688000 FIOCFa1-FL AIRTUBE, L
10 $15078000 RIS FLI—T SPILAL TUBE
25 340400001 AZBANCF BEAD BAND
27 $43683001 FLTILT SOLENOID VALVE
28 $43696000 KT A= 22X VALVE HARNESS, X1
28-1 $44746000 VLRI A= 2R VALVE HARNESS
28-2 $44750000 YA HINT A= 2228V VALVE HARNESS, 24V
29 $46042004 F4OLF1-74 AIR TUBE, N4 (L = 1600)
30 228475000 YU I8 K1.9%80 FASTENING BAND, 1.9X80
151-V16-514
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R. 3> hO—JLKy 7 X% / Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

41 ®-45

151-V16-502
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R. 3> hE—JKy 7 2%/ Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

REF.NO. CODE |qQTY By x4 NAME OF PARTS RM|
1 $43169009 1Fyo273 BOX ASSY
1-1 543170009 HWForo®R Y7 R POWER SUPPLY BOX
1-2 $43171009 I EZAVENME & & PCB SETTING PLATE
1-3 $43172009 1Ky oszx74 BOX COVER
1-4 $38094100 2[DC77LE—4279 3 DC FAN MOTOR ASSY
1-5 0A5403006 6(+F ¥4~ 34x30D8 SCREW, PAN (S/P WASHER) M4X30
1-6 0A5400806 1|+ +~NH¥% 24x8DB SCREW, PAN (S/P WASHER) M4X8
1-7 0A5401006 3|F~Na/8% EF4X10 SCREW, PAN (S/P WASHER) M4X10
1-8 $16568000 123 %2 %3191-03R1 CONNECTOR, 3191-03R1
1-9 $38122100 1E—245—-—TIEV 2 MOTOR CABLE ASSY, E
1-10 $42260000 17 rswa—Fa347 2 FOOT SWITCH HARNESS ASSY, 434
1-11 $43183000 1|/¢x)a—-FBY 3 PANEL HARNESS ASSY, B
1-12 $38107100 1er¥35F>4>a-Fk POWER SUPPLY HARNESS, CONTROL
1-13 $38108000 1| E=-2F>45>a-F MOTOR POWER SUPPLY HARNESS
1-14 $38109100 1MF—rFoHFra-F POWER SUPPLY HARNESS, H-P
1-15 $38110000 1|PERO—F PER HARNESS
1-16 S$43274000 17V 3 271B-2938 BUSH, TB-2938
1-17 S43186000 1|7 <~ a2BU6STB BUSH, BU687B
1-18 S00554000 18|# K — Kh6NS SUPPORT, 6NS
1-19 $31760000 1|{Ccks7 5 > 726L CORD CLAMP, 26L
1-20 S43275000 72— K235 > 7WS2NsS CORD CLAMP, WS2NS
1-21 $43276000 3|3 - K752 7WS3NS CORD CLAMP, WS3NS
1-22 543277000 13- FK%235> 7Wsans CORD CLAMP, WS4NS
1-23 008400604 12|+ b5 2204X6 SCREW, TRUSS M4X6
1-24 $43309000 1Ky 7s FRAGMENT PROTECTOR NET
1-25 $37059001 1|PE®—% LABEL, PE
1-26 $37060001 1W7—2xv%-2 LABEL, GROUNDING
1-27 $42653000 1|a7TFC-23-11-14 CORE, TFC-23-11-14
1-28 149809000 1215V 7L BEAD BAND, L
1-29 $34413000 2| ANR—4%— SPACER
1-30 S$43173001 1\Foroxnoys POWER SUPPLY PCB ASSY
1-30-1 $38200000 2 |MOSFET25K1938 MOS FET, 25K1938
1-30-2 232384001 1|s7 7 v /iDsSA362MA SURGE ABSORBER
1-30-3 $38201000 2|/%Y 2 2Vv14D471 VARISTOR
1-30-4 S08030000 2|{GeE1— X5AFB FUSE, S5SAFB
1-30-5 153242000 2|Ex1—X6A FUSE, 6A
<200V, 220VH > <For 200V & 220V >
3 $38123000 1|ACINO X249 % ACIN CONNECTOR ASSY
7 228475000 414y 2182 K1.9X80 FASTENING BAND, 1.9X80
10 S$46127000 1|PROMX 1> % 3 PROM MAIN ASSY
11 $43191000 1[PROME—-%2 7 3 PROM ASSY, MOTOR
20 $38352101 p J EE— LABEL, ELEC. SHOCK 4 LANG.
21 $38353101 21FFXSANILT7 | ememmemeeeeeee
151-V16-502

W RMBII XA W T VWA EBRE TiENIAZ $ T &, EREVELBRENF—A Aoty NI THENET,
7 When ordering parts which have an asterisk () in the RM column, these parts will be supplied as a set together
with other necessary parts such as circuit boards.

vr Bei Bestellung von Teile mit einem Asterrikus () aus der Kolonne RM werden diese Teile als Saatz, zusammen

mit anderen notwendigen tilen, wie Schaltplatimen geliefert.

¢ Si I'on commande des piéces désignées par un astérisque (%) dans la colonne RM, ces piéces seront fournies

en jeu avec les autres piéces nécessaires telles que des plaquettes.
7 Al ordenar partes que tienen un asterisco () en la columna RM, estas partes seran suministradas como unjuego
junto con otras partes necesarias como los tableros de circuitos.
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R. 3> bAO—JvKy 7 ZE8% / Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

47
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R.3> hA—JLAK y 7 ZBHF/Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

REF.NO. CODE [qQTY ErXq NAME OF PARTS RV

55 146256001 417vv3>h+y CUSHION COLLAR

56 146255000 4|17y 3> CUSHION

57 S00617000 4Ky duns— RUBBER COLLAR

58 133740006 4|{h o 2K h6x70 BOLT, M6X70

59 021060106 811+ ke NUT, 1 M6

60 025060336 dle>HHx416 WASHER, PLAINL6

62 $46069000 1W\7-214% GROUNDING PLATE

63 018061036 417+ K I h6X10 BOLT, SOCKET M6X10

64 025060236 4les>HHxF1v6 WASHER, PLAIN M 6
"FTo s EBmE" " OPTION PARTS ”

40 540635001 1/ A4ZXT714)424830E7 3 NOISE FILTER ASSY, 430E

40-1 540616001 1/ 1XT1ILEEMCY 3 NOISE FILTER ASSY, EMC

40-2 540624000 1N/ AZXTINEN-%2A NOISE FILTER HARNESS, A

41 0A4400605 4|+ F+~H 29 34X6DA SCREW, PAN (S/P WASHER) M4X6

42 $40623000 1[EMI 7 TR-40-27 EMI CORE, TR-40-27

43 0A5401605 1[++~4¥% 24ax16DB SCREW, PAN (S/P WASHER) M4X16

44 025040236 MESHHXF1Y4 WASHER, PLAIN M 4

45 021400106 1F+Y r1Paa NUT, 1 M4

50 540621000 1|EMIO 7ESD-SR-15 EMI CORE, ESD-SR-15

51 S40622000 1|EMIQ PESD-SR-25 EMI CORE, ESD-SR-25

52 S40764000 7|2 7TFC25-15-12 CORE, TFC25-15-12

53 $42653000 3|3 7TFC-23-11-14 CORE, TFC-23-11-14

54 149809000 6|215V 7L BEAD BAND, L
" WA " FOR SUPPLY PARTS ”
<=1H200V, 220VH > <For 3-phase 200V & 220V >

H-1 $46150009 NEPEFVLEEYN POWER SUPPLY BOX ASSY, A1 pY
<=#8400VH > <For 3-phase 400V >

H-2 $46154009 L B POWER SUPPLY BOX ASSY, E P
<=#8380VH > <For 3-phase 380V >

H-3 S46155009 L e — POWER SUPPLY BOX ASSY, C2 P

151-V16-502

WRMBID KAV T VW IRRETENTAE ST &, ERBVELBEN —RA oty Moo TENET,
7¢ When ordering parts which have an asterisk () in the RM column, these parts will be supplied as a set together
with other necessary parts such as circuit boards.

vr Bei Bestellung von Teile mit einem Asterrikus () aus der Kolonne RM werden diese Teile als Saatz, zusammen

mit anderen notwendigen tilen, wie Schaltplatimen geliefert.

¢ Si I'on commande des piéces désignées par un astérisque (3¥) dans la colonne RM, ces piéces seront fournies

en jeu avec les autres piéces nécessaires telles que des plaquettes.
7 Al ordenar partes que tienen un asterisco () en la columna RM, estas partes seran suministradas como unjuego
junto con otras partes necesarias como los tableros de circuitos.
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S . L 5BIR / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de l'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacion de corriente

151-V16-515
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S. BERAMAR / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE Q'TY B XA NAME OF PARTS R
1 $43192000 TIXWRE—48X7 3 PULSE MOTOR ASSY, X
2 $43194000 1M inzxE-—42Y73 PULSE MOTOR ASSY, Y
3 S$43196000 /R E—ZXN=-2 R PULSE MOTOR HARNESS, X
4 $43197000 /IR E—-BYN=—% R PULSE MOTOR HARNESS, Y
5 018400822 4|7+ K b axs BOLT, SOCKET M4X8
6 S44663000 1NFosotbon—2243 SENSOR HARNESS ASSY. H/P
6-1 $44665000 1%+ Y+t HGL-12F PROXIMITY SENSOR, GL-12F
6-2 $44665002 1|%#> €Y+t HGL-12F PROXIMITY SENSOR, GL-12F
7 $40437000 2|1t H9h+y SENSOR BRACKET
9 $10243000 2|710>%5 > FNK-3N CORD HOLDER, NK-3N
10 0A5401006 2|F~N3/NXES48X10 SCREW, PAN (S/P WASHER) M4X10
1 552907000 3|a—- Kk #10 CORD HOLDER, 10N
12 0A5401006 3|F N0/ X ESAX10 SCREW, PAN (S/P WASHER) M4X10
13 552907000 3|a—-FHRILF#10 CORD HOLDER, 10N
14 0A5401006 3|F AN/ R ESAX10 SCREW, PAN (S/P WASHER) M4X10
15 018401222 4|7+ £ b ax12 BOLT, SOCKET M4X12
16 025040232 dleSHH2F1Y4 WASHER, PLAIN M 4
17 028040242 4|2 H H 224 WASHER, SPRING 2-4
20 S$43206000 MNyLb/ARN=—%2293 SOLENOID HARNESS ASSY
21 543202000 1MNhosryvLs4K93 STEPPING SOLENOID ASSY
21-1 $10244000 1heryvLs/q4K STEPPING SOLENOID
23 S07818009 MNebrx)UL/AF THREAD TRIMMER SOLENOID
24 $41202051 1N MNSIUL/TRY 3 THREAD WIPER SOLENOID ASSY
26 $38148000 17—2+t21 GROUND WIRE, 1
27 0A5401006 1|#+~X2/8%E548Xx10 SCREW, PAN (S/P WASHER) M4X10
28 062300612 4|+ ~23X6 SCREW, PAN M3X6
29 062300612 2|+ ~23X6 SCREW, PAN M3X6
30 021060206 212734 b6 NUT, 2 M6
31 028060246 2|2 H %2-6 WASHER, SPRING 2-6
32 $31674000 1[2%%7%3191-09p CONNECTOR, 3191-09P
33 149809000 112159 7L BEAD BAND, L
37 525664000 410—- KK #6 CORD HOLDER, 6N
38 0A5400806 4| ++~NH¥ % 24Xx8DB SCREW, PAN (S/P WASHER) M4X8
39 228475000 2|4 Y V78> K1.9X80 FASTENING BAND, 1.9X80
40 340400001 Y R B VAN BEAD BAND
151-V16-515
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T. OE ) EBZERIR / Ruffling device Pneumatic mechanism

/ Pneumatische Krauselvorrichtung / Mécanisme pneumatique du dispositif de plissage
/ Mecanismo neumatico del dispositivo de hacer vuelos
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T. ORI EEBZERR/ Ruffling device pneumatic mechanism

/ Pneumatische Krauselvorrichtung / Mécanisme pneumatique du dispostiif de plissage

/ Mecanismo neumatico del dispositivo de hacer vuelos

REF.NO. CODE [qQTY Er x4 NAME OF PARTS rRM|
1 546825001 1|vnFs97ys3 AIR PRESSURE DEVICE
1-1 546043000 1|70 F21=y p9as 3 VALVE UNIT ASSY, 9A
1-2 018503036 | 2|7+ %/ k5X30 BOLT, SOCKET M5X30
1-3 028050246 | 2|/sx4##Hx25 WASHER, SPRING 2-5
1-4 $16162000 1lz7z-2=v+ AIR UNIT ASSY
1-5 018501236 | 2|7+ % ks5x12 BOLT, SOCKET M5X 12
1-6 028050246 | 2|/sx##Hz25 WASHER, SPRING 2-5
17 025050236 | 2|es¥#xFams WASHER, PLAIN M 5
1-8 $46044000 11755 BRANCH
1-9 $12209000 1|T7—%— 26X6-4 AIR TUBE 6X4-4 (L = 320)
1-10 $24953000 1|27 - % — 26X4-8 AIR TUBE 6X4-8(L = 1400)
1-11 $46042001 1|+10>52-74 AIR TUBE, N4 (L = 1000)
1+12 $46042002 1|+10>52-74 AIR TUBE, N4 (L = 1200)
1-13 $46042003 | 2|rf1oO>Fa1-7Ja AIR TUBE, N4 (L = 1300)
1-14 $46042001 2[y10>F2-7a AIR TUBE, N4 (L = 1000)
1-15 $46042003 | 2|rsO>Fa1-7Ja AIR TUBE, N4 (L = 1300)
1-16 546046001 2|HLes3ra-74 AIR TUBE, U4 (L = 1300)
1-17 $46046002 | 2|vL s Fa1-Ja AIR TUBE, U4 (L = 1400)
1-18 $46046003 | 2|9Ls>F1-7a AIR TUBE, U4 (L = 1500)
1-19 $46046004 | 2|vL s F1-7Ja AIR TUBE, U4 (L = 1700)
1-20 546046005 | 2|vL4>F1-7a AIR TUBE, U4 (L= 1750)
121 525664000 | 2|a3- K& 446 CORD HOLDER, 6N
1-22 0A5300805 | 2|++~+% 33x8D8B SCREW, PAN (S/P WASHER) M3X8
1-23 525664000 1|a-FxL4#6 CORD HOLDER, 6N
1-24 0A5300805 | 1|++~+% 33x8DB SCREW, PAN (S/P WASHER) M3X8
1-25 546047000 121150 F2-75 SPIRAL, 180
1-26 $29438000 1|Z7%1 5300 SPIRAL, 300
1-27 $46048000 1|7 14v%%F2-FKci30 QUICK TUBE, KCJ30 (L = 150)
1-28 $46049000 112 4v9F21-FK20 QUICK TUBE, KCJ20 (L = 900)
1-29 525664000 1|a-FxLd#6 CORD HOLDER, 6N
1-30 0A5401006 | 1|#~3/%xE54x10 SCREW, PAN (S/P WASHER) M4X10
1-31 525664000 1a-kkrase CORD HOLDER, 6N
1-32 0A5401006 | 1|#~3/8%2E5ax10 SCREW, PAN (S/P WASHER) M4X 10
1-33 $00470000 13— KkLd—#16 CORD HOLDER, 16N
1-34 0A5401006 | 1|#~2/5%ESax10 SCREW, PAN (S/P WASHER) M4X10
1-35 $39819000 | 4|a- K% 35> 71259 CORD CLAMP, 1259
1-36 S04557000 | 25(/¢> % 4 PLTIM BAND, PLTIM
1-37 149809000 | 12|25V 7L BEAD BAND, L
1-38 $00470000 13- KkLd—#16 CORD HOLDER, 16N
1-39 552907000 1|a-KkLg#10 CORD HOLDER, 10N
1-40 0A5401006 | 2|#~3/8%xE5ax10 SCREW, PAN (S/P WASHER) M4X 10
1-41 504896000 1lzafa=s> ELBOW UNION, 1
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U. DI REBE R SR / Ruffling device electronic mechanism

/ Elektronische Teile der Krauselvorrichtung / Piéces electroniques du dispositif de plissage

/ Partes electronicas del dispositivo de hacer vuelos
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U. D7) B EBESRFR /Ruffling device electronic mechanism
/ Elektronische Teile der Kréuselvorrichtung / Piéces électroniques du dispositif de plissage
/ Partes electrénicas del dispositivo de hacer vuelos

REF.NO. CODE Q'TY Er A NAME OF PARTS RM
1 546826001 MWWwoFFrvmy3 POWER SUPPLY DEVICE
1-1 546050009 1|cox+v o STAND, CD
1-2 S04754000 4L~ LEVEL ADJUSTER
1-3 152393200 4{xv 22— CASTER
1-4 021160303 4(+v p32 116 NUT,3M16
1-5 $24194009 (NAVEPEEX Db BEAM END CAP
1-6 $46071000 1|FoyFraz=yrys POWER SUPPLY UNIT
1-7 0A5400806 6| +F ~NH¥ % 34X8DB SCREW, PAN (S/P WASHER) M4X8
1-8 310333000 1|77 >a-F FAN CORD
1-9 $46072000 1|Foroswy 3 POWER SUPPLY SWITCH ASSY
1-10 541889001 1|sWhUY 414 SWITCH SETTING PLATE
1-11 018400636 4|7+ KL b axe BOLT, SOCKET M4X6
1-12 028040246 Q|{XxH¥Hx2-4 WASHER, SPRING 2-4
1-13 025040236 dleSHHRxF194 WASHER, PLAIN M 4
1-14 $38819000 1|7 L —%EA33/5 BREAKER, EA33/5
1-15 $46075000 1|F> 4> /n—2 RFDF POWER SUPPLY HARNESS, FDF
1-16 $40503000 1|EMCBOX% 2 BOX ASSY, EMC
1-17 0A5400806 4|+ +~H % 34X8DB SCREW, PAN (S/P WASHER) M4X8
1-18 $46077000 1FoHon—%XFA POWER SUPPLY HARNESS, FA
1-19 S$46080000 1Foyrn—%2E POWER SUPPLY HARNESS, E
1-20 $46081000 1|F>45>q14>a-F POWER SUPPLY CORD, IN
1-21 S46076000 17—-214892% GROUND INDUCTOR
1-22 0A5401206 1|+ ~%¥% 24x1208 SCREW, PAN (S/P WASHER) M4X35
1-23 S46125000 1Fosron—x2 POWER SUPPLY HARNESS
1-24 $46078000 1|4 —KDRH—F> % 3 SERVO ASSY, DR
1-25 $41965001 PARN R GAS & e DRIVER SUPPORT PLATE
1-26 018401236 6|7 F KL hax12 BOLT, SOCKET M4X12
1-27 028040246 6|/XXx¥H 224 WASHER, SPRING 2-4
1-28 025040236 6leES¥HxFIY4 WASHER, PLAIN M 4
1-29 546082000 1|ACDRF > /nN—% 2 AC-DR POWER SUPPLY HARNESS
1-30 546083000 1[ACDR/N— % 2 AC-DR HARNESS
1-31 546084000 1|ACDR-POW/\ — % 2 AC-DR POWER HARNESS
1-32 $46085000 1|ACDR-SIG/N— % 2 AC-DR SIGNAL HARNESS
1-33 $37060001 1|\ 7—2%-% LABEL, GROUNDING
1-34 546051009 1|=xTH/S—CD FRONT COVER, CD
1-35 018400836 4|7+ KL b axs BOLT, SOCKET M4X8
1-36 025040236 AleSHYHZF194 WASHER, PLAIN M 4
1-37 028040246 4N HH%x2-4 WASHER, SPRING 2-4
1-38 008400604 7|+ b3 2 204x6 SCREW, TRUSS M4X6
1-39 $46052009 1le4d ) h/x—cD COVER, CD LEFT
1-40 $16566000 1MWo-vd27> COOLING FAN
1-41 S46054001 477> b)Y HS— FAN SETTING COLLAR
1-42 $32294001 4|7+ KL hax3s BOLT, SOCKET M4X35
1-43 021400206 4|23+ b4 NUT, 2 M4
1-44 008400604 8|+ F52104x6 SCREW, TRUSS M4X6
1-45 S$43316001 1{pMDF /N> 3 PMD PCB ASSY
1-46 S00554000 4[4 K — h6NS SUPPORT, 6NS
1-47 S40489101 1| x1>%1nN29 3 MAIN PCB ASSY
1-48 $46086000 1|PROMYV I F 7 2 PROM ASSY
1-49 S00554000 8% K — h6NS SUPPORT, 6NS
1-50 $46087000 1/SIWRE—2/N—%2R PULSE MOTOR HARNESS
1-51 $46088000 1|PMD/N— 2 2 PMD HARNESS
1-52 $46089000 4|57 —1) L =24V POWER RELAY, 24V
1-53 0A5300805 8|+ F+~H% 23x8DB SCREW, PAN (S/P WASHER) M3X8
1-54 546090000 1MFa-r14n-x22 RELAY HARNESS
1-55 S46091000 1ML —=n—-%2 RELAY HARNESS
1-56 $46092000 1| F¥—-723 BUZZER ASSY
1-57 0A5400806 2| +F ¥4 24X8DB SCREW, PAN (S/P WASHER) M4X8
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U. D7) BT ESLBIR / Ruffling device electronic mechanism
/ Elektronische Teile der Krauselvorrichtung / Piéces électroniques du dispositif de plissage
/ Partes electrénicas del dispositivo de hacer vuelos
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U. O 7ZE) {RBELESRIMR /Ruffling device electronic mechanism
/ Elektronische Teile der Krauselvorrichtung / Piéces électroniques du dispositif de plissage
/ Partes electrénicas del dispositivo de hacer vuelos

REF.NO. CODE [qQTY ELAq NAME OF PARTS RM
1-58 546093000 | 1|t #/n—%x2A SENSOR HARNESS, A
1-59 546094000 | 1|t #/1n—x28 SENSOR HARNESS, B
1-60 $46095000 | 1|7m935<vn—22 PROGRAMMER HARNESS
1-61 002300603 | 2|+#~23x6 SCREW, PAN M3X6
1-62 $46096000 | 1|##Tn—x2 PRESSER HARNESS
1-63 $46097000 | 1|EM/n—% 2 EM-HARNESS
1-64 544383000 | 1|/\AzE—42x% 3 PULSE MOTOR ASSY, X
1-65 018501636 | 4|7+ % F5x16 BOLT, SOCKET M5X16
1-66 $40475000 | 1|Ac#—#E—%100 AC-SERVO MOTOR, 100
1-67 018301236 | 4|7+ k3x12 BOLT, SOCKET M3X12
1-68 $46098000 | 1|kt e #43 SENSOR ASSY, CORRECTION
1-69 $46099000 [ 1|nvv 35— REFLECTION MIRROR
1-70 $46100000 | 1|kt ftoH4/n—%2 SENSOR HARNESS, CORRECTION
1-71 0A5301605 | 4|++~+% 33x16D8 SCREW, PAN (S/P WASHER) M6X 16
1-72 $46101000 | 1|y U dtwo 423 CYLINDER SENSOR ASSY
1-73 $46105000 | 1|*>tvto443 PROXIMITY SENSOR ASSY
1-74 $46114000 | 1|/in7n—2z223 VALVE HARNESS ASSY
1-75 $46115000 | 1|/ <L/ —22m VALVE HARNESS, M
1-76 $46116000 | 1|pPFI>on—2x P-CHANGE HARNESS
{77 $46117000 | 1|>¥Fan—%2 SIGNAL HARNESS
1-78 $46118000 | 1|vm#n—x2 OPERATION HARNESS
1-79 $46119000 | 1|3v>tt43 MACHINE SENSOR ASSY
1-80 $46122000 | 1|*#>+v+>4MO PROXIMITY SNSOR, MO
1-81 $46123000 | 1|27uyree¥ SPLIT SNSOR
1-82 $46124000 | 1|emsw% 3 EM-SWITCH ASSY
1-83 $39819000 | 20|a- k45> 71259 CORD CLAMP, 1259
1-84 $46129000 | 5|/<> FaFc4 SETTING BASE, FASTENING BAND
1-85 034281605 | 5|+%5F% %3 2.7x16 WOOD SCREW, FLAT M2.7X16
1-86 149809000 | 5[2135v 7L BEAD BAND, L
1-87 $46130000 | 1|7-za-F GROUND WIRE
1-88 $09142000 | 5|a-K435>720L CORD CLAMP, 20-L
1-89 150357000 | 2|a-k45>713 CORD CLAMP, 13
1-90 028050246 | 4|/xx##x2-5 WASHER, SPRING 2-5
1-91 025050236 | 4|les>¥HxFams WASHER, PLAIN M 5
1-92 028030246 | 4|/<x¥# %23 WASHER, SPRING 2-3
1-93 S42653000 1|3 7TFC-23-11-14 CORE, TFC-23-11-14
151-V16-523
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V. O FEY) &8/ x JLES{R / Ruffling device panel / Krauselvorrichtungsplatte
/ Panneau du dispositif de plissage / Panel del dispositivo de hacer vuelos
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V. U 7ZERY) &K@/ ¥ % VB3R / Ruffling device panel / Krauselvorrichtungsplatte
/ Panneau du dispositif de plissage / Panel del dispositivo de hacer vuelos

REF.NO. CODE Q'TY ErXq NAME OF PARTS R
1 546827001 Ty FRzLY 3 OPERATION PANEL ASSY
1-1 546060001 1vyHynazxzgsk STAND, OPERATION BOX
1-2 018062036 4|7+ KL F6X20 BOLT, SOCKET M6X20
1-3 028060246 4|52 443226 WASHER, SPRING 2-6
1-4 025060236 AlESHHZXF1Y6 WASHER, PLAIN M 6
1-5 014060622 2|7F M AXT6X6Y F 3 SET SCREW, SOCKET (CP) M6X6
1-6 $46058001 ooy naygTry SUPPORT BAR, OPERATION BOX
1-7 018501236 1|7+ £ b5x12 BOLT, SOCKET M5X12
1-8 $12246001 1/sz044xT PANEL SUPPORT
1-9 018502536 2|7+ F I b 5X25 BOLT, SOCKET M5X25
1-10 028050246 2|2 HFHx2-5 WASHER, SPRING 2-5
1-11 021500106 211234 b5 NUT, 1 M5
1-12 S$46057009 1oy nayHyz SUPPORT, OPERETION BOX
1-13 $46056009 1|vy#na OPERATION BOX
1-14 0A5400806 4|+ +~¥ 4 34X8DB SCREW, PAN (S/P WASHER) M4X8
1-15 $32335000 1|SW-AVS311N SWITCH, AVS311N
1-16 $17030002 1|SW-ABFS210N SW-ABFS210N
1-17 S46108000 1|EMCOM/N— % X EM-COM HARNESS
1-18 S46109000 1NZXA4YFN—-%ZA SWITCH HARNESS, A
1-19 S$46110000 1|24 YF/N—%28 SWITCH HARNESS, B
1-20 $46126001 Hed r)xzxy 3 PANEL ASSY, RUFFLING
1-20-1 S$43250000 117a95~v-9vx74% TOP COVER, PROGRAMMER
1-20-2 $43251000 1|17a95<-2v4274 LOWER COVER, PROGRAMMER
1-20-3 543252000 1|¥F—K-FaAR-% SPACER, KEYBOARD
1-20-4 S$43253000 1[¥—FK—-FKdav-+r RUBBER SHEET, KEYBOARD
1-20-5 546061001 Ted bhUF—K—-FKS— | KEYBOARD SHEET, RUFFLING
1-20-6 037301015 4V ~BYE3X10 TAPPING SCREW, PAN V M3X10
1-20-7 $43255000 1|Lcon /8- LCD COVER
1-20-8 $43256000 1|Lco LCD
1-20-9 $43257000 1|LepI A > ii—5 — INVERTER, LCD
1-20-10 037200615 4|VFNEYEL2X6 TAPPING SCREW, PAN V M2X6
1-20-11 $43271000 117a95<—<% %Y kA MAGNET, A
1-20-12 543272000 117a95v—v452Y B MAGNET, B
1-20-13 037300615 6|VF A2y EL3XE TAPPING SCREW, PAN V M3X6
1-20-14 $43267000 117a¥5<v—-a-F PROGRAMMER HARNESS
1-20-15 $43268000 N1 iK=2—n—%2 INVERTER HARNESS
1-20-16 $43270000 112 -KFY Y 2KRS1 CORD BUSH, KR51
1-20-17 $43981000 2|17095% -2 ni18— LOWER COVER, PROGRAMMER
1-20-18 $43259001 117oJ5<%/X>03 PROGRAMMER PCB ASSY
1-20-19 546112000 1|PROM/Y % JILSY 3 PROM ASSY, S PANEL
1-20-20 $40621000 1|EMIZ 7 ESD-SR-15 EMI CORE, ESD-SR-15
1-20-21 149809000 12159 7L BEAD BAND, L
151-V16-524
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W . #1E/X % JLEA{& / Operation panel mechanism / Schaltkasten
/ Mécanisme du boitier de controle / Mecanismo del caja de controles
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W . #2{E/X % JLE8{R / Operation panel mechanism / Schaltkasten
/ Mécanisme du boitier de contrdle / Mecanismo del caja de controles

REF.NO. CODE Q'TY B Xq NAME OF PARTS R
1 $43220109 LA R ZAE V1% B OPERATION PANEL ASSY
1-1 $43223009 PP A ZAE Y 2 R N FILM, OPERATION PANEL
1-2 $43229001 LR VAR VI PADE, B PANEL PCB ASSY
1-2-1 529023000 5|LEDGL9P040 LED, GL9P040
1-2-2 $30260002 8(swbP1-100 SWDP1-100, GRAY
1-2-3 U34870001 2|DIPSW KSP08 DIP SWITCH:KSP08
1-2-4 $38104000 1| >3- 4EVQVEMFO1 ENCODER, EVQVEMFO01
1-2-5 417382001 1|PKB24SC-3601 BUZZER:PKB24SC-3601
1-3 543226000 1[FDD/A =% X FDD HARNESS
1-4 $43227100 1[/8x)a3-FpPy 3 PANEL HARNESS ASSY, P
1-5 0A5400805 1|+ ~X4¥ % 24x8DB SCREW, PAN (S/P WASHER) M4X8
1-6 0A4300605 4|+ F+~H 2 I3X6DA SCREW, PAN (S/P WASHER) M3X6
1-7 543237000 1|PROM/S 2 IL % 3 PROM PANEL ASSY
1-8 502907000 1|lves DIAL
1-9 $43224000 1|3.5FDD FDD, 3.5
1-10 $43225000 2|FDDA~—# SPACER, FDD
1-11 0A4300605 4|+ F XY I3X6DA SCREW, PAN (S/P WASHER) M3X6
1-12 037300816 4(vF~BYE>3X8 TAPPING SCREW, PAN V M3X8
1-13 $43228000 1|7o4¥5~va-Kkps 3 PROGRAMMER HARNESS ASSY, P
1-14 002300603 2|+ ~33X6 SCREW, PAN M3X6
1-15 $42653000 2|3 7TFC-23-11-14 CORE, TFC-23-11-14
1-16 149809000 212145 Y7L BEAD BAND, L
1-17 008400604 8+ F5 2 14x6 SCREW, TRUSS M4X6
1-18 $36008009 IRVAE ¥I%= =P, FACH PANEL SIDE COVER
1-19 107321003 1422476 SHOULDER SCREW, SM4.76
1-20 107017002 1FINRxHFHX WASHER, WAVE SPRING 6.45
2 $43236009 V9 HIRRL KL OPERATION PANEL BASE
3 S$43674000 117vvara CUSHION, A
4 $43675000 3|vvv3ars CUSHION, B
5 $25634101 3|7+ F I b 5X65 BOLT, SOCKET M5X65
6 025050236 6|lESHYHRXFaYS WASHER, PLAINM 5
7 018081636 1|7+ &I F8X16 BOLT, SOCKET M8X 16
8 $10408000 1N =P RUBBERSHEET
9 021500106 6112+ b5 NUT, 1 M5
20 S$45199000 1[/sx0xF3ma-Ks 3 COUPLE-EXTENDED HARNESS ASSY
21 200190001 3|2RFY TN STAPLE
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X . 811 &B% / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la maquina

e
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X . B &FfR / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina

REF.NO. CODE [qQ7TY Er x4 NAME OF PARTS RVY
1 546062009 1WF7=Frxvss32 TABLE STAND ASSY
1-1 546063000 1|7 —-Fnco TABLE, CD
1-2 S43671109 1aFanxvss32 STAND ASSY, S-W
1-2-1 $09639009 12Fxv RV 3 STAND ASSY, R
1-2-1-1 509216002 1|5—7FHH4 IR TABLE SUPPORT, R
1-2-1-2 S09217102 1|V F 7R OUTERSTAND, R
1-2-1-3 017081606 3[HKI r8X16 BOLT, M8X16
1-2-1-4 028080246 3|INxHHx2-8 WASHER, SPRING 2-8
1-2-1-5 $09312001 3|lESHHxH18 WASHER, PLAIN L 8
1-2-1-6 505223001 PAE R & B CASTER
1-2-1-7 022120306 2(#V p32212 NUT,3M12
1-2-1-8 510661109 2|V 7Y 7483040 RUBBER
1-2-1-9 026120236 2S5 HRXIAH*12 WASHER, PLAIN 12
1-2-1-10 028120246 2(/8xHH x2-12 WASHER, SPRING 2-12
1-2-2 509640009 HEEE S & AR STAND ASSY, L
1-2-2-1 509221002 1\F=-FryyTL TABLE SUPPORT, L
1-2-2-2 S09222102 v r7oL OUTER SATAND, L
1-2-2-3 017081606 3|HJL +8X16 BOLT, M8X16
1-2-2-4 028080246 3|82 H x2-8 WASHER, SPRING 2-8
1-2-2-5 $09312001 3leSHHx418 WASHER, PLAINL 8
1-2-2-6 S05223001 2{% v 24— CASTER
1-2-2-7 022120306 2|FY b3 212 NUT,3M12
1-2-2-8 510661109 2(v r7YT742T4 RUBBER
1-2-2-9 026120236 2|lESHHRXIHF12 WASHER, PLAIN 12
1-2-2-10 028120246 2|XXHFH X212 WASHER, SPRING 2-12
1-2-3 $43672109 Y BEAM
1-2-4 017081606 41K)L +8X16 BOLT, M8X16
1-2-5 028080246 4(/NxHH 228 WASHER, SPRING 2-8
1-2-6 025080236 4leSHH2rFaY8 WASHER, PLAIN M 8
1-2-7 $09224002 1123148949144 TREADLE SUPPORT BASE
1-2-8 $09225001 21889+ b NUT
1-2-9 017081606 2|FI r8X16 BOLT, M8X16
1-2-10 028080246 2{x ¥ H3x2-8 WASHER, SPRING 2-8
1-2-11 $09226001 2[734 84T HHx WASHER
1-3 133172003 "W7FsH9o4q OIL BRACKET
1-4 037521016 1+F~Na2vEL 2025 TAPPING SCREW, PAN 2 M5.2X10
1-5 025050236 1eS5¥HxFarys WASHER, PLAINM 5
1-6 028050246 182 HHzx2-5 WASHER, SPRING 2-5
1-7 $10405100 1[EoA13vE—2% TOTALLY ENCLOSED 3-PHASE MOTOR
1-8 $38041000 11£=-27-1 MOTOR PULLEY
1-9 105073001 1|72 Y% b x%x9595 SET SCREW, SM5.95
1-10 200190001 5[ 25y 70 STAPLE
1-11 146256001 4\vvyvarh+y CUSHION COLLAR
1-12 146255000 417 v3> CUSHION
1-13 133740006 41h 7 XKL h6X70 BOLT, M6X70
1-14 025060336 dileS>H¥Hx 416 WASHER, PLAIN L6
1-15 028060246 (XY H 226 WASHER, SPRING 2-6
1-16 021060106 41123+ b6 NUT, 1 M6
37 518633109 1M E—2H/5— MOTOR COVER
38 032422003 3[+7EYZXT8.1X20 WOOD SCREW, ROUND M4.1X20
39 116662003 3(¥AHx WASHER
40 520137001 1E—2—-"OHh/i- MOTOR BACK COVER
41 138444001 2|F~NBZ 1 hax1a TAPTITE, PAN M4X14
42 025040232 2[5 HxFay4 WASHER, PLAIN M 4
43 S09226001 417314899 ITHH2 WASHER
44 S46064001 21L> vy E4 CONNECTING BASE
45 017086006 4KV b 8X60 BOLT, SOCKET M8X60
46 028080246 AN ¥ H %28 WASHER, SPRING 2-8
47 S46065001 I RS CONNECTING PLATE
151-V16-652
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X . By & RE31% / Power table / Motorgestell / Mécanisme du plateau de la machine

/ Mecanismo de la maquina

151-V16-652
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X . BhH&F1%k / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina

REF.NO. CODE [qQTy B XA NAME OF PARTS RVY

48 018062536 | 4|7+ * /L k6x25 BOLT, SOCKET M6X25

49 025060236 | 4lesvHxFave WASHER, PLAIN M 6

50 028060246 | 4|/<x¥ % x2-6 WASHER, SPRING 2-6

51 018082536 | 4|7+ % r8x2s BOLT, SOCKET M8X25

52 025080236 | 4|les¥#HzxF1ms WASHER, PLAIN M 8

53 028080246 | 4|/ xx# %28 WASHER, SPRING 2-8

151-V16-652
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Y . B5HRES1R / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale
/ Mecanismo del pedal

151-V16-651
AA . 7)) > M EAREIR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés

/ Tableros de circuitos impresos

<

151-V16-518
65




Y . B5#RBA(R / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale
/ Mecanismo del pedal

REF.NO. CODE Q'TY e xq NAME OF PARTS RM|
1 544805001 113L> 7Y p3sW 3-PEDAL FOOT SWITCH, 3
1-1 538166000 3| 7Y MRINE A FOOT PEDAL BASE
1-2 $42867001 1173448%K93142 TREADLE AUXILIARY PLATE
1-3 004400803 6|+4%5%x4x8 SCREW, FLAT M4X8
1-4 $38170001 3|7V MRHFIISX SPRING, COMPRESSION
1-5 $44806000 3L 7Y bswh—22%7 3 3-PEDAL FOOT SW HARNESS ASSY
1-5-1 $44807000 1[3L>7Y bsSWAA—2 R 3-PEDAL FOOT SW HARNESS
1-5-2 $36260000 3| R YFUXEL KR SWITCH PIN BUTTON, VX
1-6 062301205 6|+ ~1a3Xx12 SCREW, PAN M3X12
1-7 228475000 | 10(#r v v 78> F1.9%80 FASTENING BAND, 1.9X80
1-8 $38174000 3|7V MRAL FOOT PEDAL
1-9 S38175001 3(RHFIFTL4 PEDAL PROTECTION PLATE
1-10 538176001 3| RAIYFAHITINZ SPRING, PLATE
1-11 002300403 6|+F+~N23x4 SCREW, PAN M3X4
1-12 028030246 6|/8 %% H %23 WASHER, SPRING 2-3
1-13 025030236 6lESHHXFaY3 WASHER, PLAINM 3
1-14 $38177001 I PAANGY P FOOT PEDAL SHAFT
1-15 048050346 6|k XTES RETAINING RING, E5
1-16 052400606 2|F~a/3% ES4axe SCREW, PAN (S/P WASHER) M4X6
1-17 117936001 14| 4L+>94 RUBBER CAP, 9.4
1-18 $38180000 12ax7 21721691 CONNECTOR, 172169-1
1-19 $38060000 1azx742%+vY718X19 CONNECTOR CAP, 18X19
1-20 $38059000 3|7 04 FNG79F RUBBER CAP, NG79F
151-V16-651
AA .7 > ~ZEARBAIR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés
/ Tableros de circuitos impresos
REF.NO. CODE Q'TY Erxq NAME OF PARTS RVI
1 543210001 1er¥axnNCyz CONTROL PCB ASSY
1-1 U38337000 | 10|FET25J350 TRANSISTOR, FET:2SJ350
1-2 U38338000 | 10|FET25K2202 TRANSISTOR, FET:25K2202
1-3 $38155000 4 |MOSFET2SK 1306 MOS FET, 2SK1306
1-4 538164000 6 |MOSFET25K1937 MOSFET2SK 1937
1-5 U32744000 2|DIPSWDSS708 DIP SWITCH:DSS708
151-V16-518
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AB. 707 7 <Bfk (# 7 a3 > EB&) / Programmer (Option parts) / Programmiervorrichtung (Sonderzubehér)
/ Programmaterur (Piéces en option) / Programador (Piezas opcionales)

* 7 3 > 8& / OPTION PARTS

151-V16-942
AC .Z DT BEEBRR (+ 72 3 > #8&) / Other accessory device (Option parts)

/ Weitere Zusatzvorrichtungen (Sonderzubehdr) / Autres dispositifs accessoires (Piéces en option)
/ Otros dispositivos accesorios (Piezas opcionales)

151-V16-944
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AB. 707 5 <BAfR (4 72 3 >~ &B&h) / Programmer (Option parts) / Programmiervorrichtung (Sonderzubehor)

/ Programmateur (Piéces en option) / Programador (Piezas opcionales)

REF.NO. CODE |qTy Ex X1 NAME OF PARTS RMY
1 543249001 117a95<-23 PROGRAMMER ASSY
1-1 $43250000 117a5v-9174 TOP COVER, PROGRAMMER
1-2 543251000 1\7ais~v-24274% LOWER COVER, PROGRAMMER
1-3 543252000 1¥F-—F-FAR-¥% SPACER, KEYBOARD
1-4 $43253000 1¥—F—-Fdav-+ RUBBER SHEET, KEYBOARD
1-5 $43254000 1[¥—FK-FKI—+ KEYBOARD SHEET
1-6 037301015 4lvF~N&YEL3X10 TAPPING SCREW, PAN V M3X10
1-7 $43255000 1|Lcon/x— LCD COVER
1-8 $43256000 1|Lco LCD
1-9 $43257000 KO ELE VAT Fu INVERTER, LCD
1-10 037200615 4(vF~NEYEL2X6 TAPPING SCREW, PAN V M2X6
1-11 $43271000 1\7asS5<—-<9%Y rA MAGNET, A
1-12 543272000 1\7ass~v—-<9%Y kB MAGNET, B
1-13 037300615 6|V N2 Y EL3X6 TAPPING SCREW, PAN V M3X6
1-14 $43267000 1\7a93~<v—-—a-¢ PROGRAMMER HARNESS
1-15 543268000 I EZAEE VAT 3 3 INVERTER HARNESS
1-16 543270000 1|3 —=K7Y YaKR51 CORD BUSH, KR51
1-17 543981000 2(7a95%-v82Hh1K- LOWER COVER, PROGRAMMER
1-18 543259001 A A4 VAR AN PROGRAMMER PCB ASSY
1-19 $43269000 1|PROM7OY 5% % 3 PROM PROGRAMMER ASSY
E AR 1 " OPTION PARTS ”
- $40621000 1[EMIO P ESD-SR-15 EMI CORE, ESD-SR-15
- 149809000 11215V 7L BEAD BAND, L
151-V16-942
AC. T Ofteft BZBERAMR (F 7 2 a2 > BB&R) / Other accessory device (Option parts)
/ Weitere Zusatzvorrichtungen (Sonderzubehor)
/ Autres dispositifs accessoires (Pieces en option) / Otros dispositivos accesorios (Piezas opcionales)
REF.NO. CODE  [QTY £ X1 NAME OF PARTS RV
<ZTERFLYaliE> <2-step tention device>
2 $43837001 128 >TUFEY M 2-STEP THREAD TENSION DEVICE SET, 1
2-1-1 543838001 128>57>3v3>93 2-STEP THREAD TENSION ASSY
2-1-1-1 $34706000 1fz7-210>410x10 AIR CYLINDER, 10X10
2-1-1-2 018302032 2|7 F KL k3X20 BOLT, SOCKET M3X20
2-1-1-3 $12150000 2|F — X TILFKEM-5HL-4 TUBE ELBOW, M-5HL-4
2-1-1-4 534533001 14770y x COUNTERSINK CLAW
2-1-1-5 $34534001 177 yaced1s3 SUB TENSION BRACKET ASSY
2-1-1-6 155510001 MNAMFIZIFY R TENSION NUT
2-1-1-7 146060000 1FY A8 % SPRING
2-1-1-8 146059001 1| FvFroac+y b PRE-TENSION NUT
2-1-1-9 146058001 U PAZ P2t PRE-TENSION SPRING
2-1-1-10 146206009 1A PoF1HSFHT THREAD GUIDE DISC PRESSER
2-1-1-11 144504001 211 NP F1HS5 THREAD GUIDE DISC
2-1-1-12 $34536001 UPPEZ VY EE CYLINDERSETTING BRACKET
2-2-1 $43839005 1Forujor3y 3 SOLENOID VALVE ASSY, OP3
2-2-1-1 543683001 "HWFInrn7 SOLENOID VALVE
2-2-1-2 $43696000 TS F =% 2Z2X1 VALVE HARNESS, X1
2-2-1-2-1 $44746000 Y1 HRWTN=-%R VALVE HARNESS
2-2-1-2-2 S$44750000 YA HhSWFn—%2R28v VALVE HARNESS, 24V
2-2-1-3 S$44748001 1MTPv=kILE3 AIR MANIFOLD, 3
2-2-1-4 518415001 2(/N=723=%*>Qams5 HALF UNION, Q4M5
2-3 017821813 2|#L k7.94x18 BOLT, SM7.94X18
2-4 $15031008 2T 7—-F21-7 AIRTUBE, L= 1900
2-5 340400001 S5(z=211x>F BEAD BAND
2-6 104525001 14 bFar oz TENSION SPRING
2-7 149287000 3(r1a>v5.7 CORD HOLDER, 7N
151-V16-944
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Z . B 5aR81% / Accessories / Zubehor / Accessoires / Accesorios

73 8
/ OPTION PARTS

17 16

L e

S?l—gg
L\?~93

31 30 29

34-11-1—@

34-8-1

34-3

95

i

34-6—

34-11-2

34-11-4
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Z . {FIESARE1%R / Accessories / Zubehér / Accessoires / Accesorios

REF.NO. CODE |qQTY ELAq NAME OF PARTS RMVY
14 122991001 1|7v2es%y740 ACCESSORY BAG
15 $06706001 IPVEPEEe SILICONE OIL
16 515665001 3[xECLA BOBBIN, LA
17 145646421 112 o> N\ UDPX17#21% 3 NEEDLE ASSY, DPX17 (#21)
18 $10208001 IR Y Py A t=0.4 |WASHER, MOVABLE KNIFE ........... t=0.4
18 $10208002 1 Emnney . t=0.5 |WASHER, MOVABLE KNIFE ........... t=0.5
18 $10208003 IRy Py A t=0.6 | WASHER, MOVABLE KNIFE ........... t=0.6
22 114483002 1|KUA15-43 OILER ASSY
23 154702101 1HA10829 OIL TANK
24 S08030000 1|lce2—x5AFB FUSE, SA FB
25 153242000 1lex—-x6a FUSE, 6A
26 142443001 1|2 9%751.9x52 SCREW DRIVER, 1.9X52
27 118837001 1|2 Y%7 23.4%x70 SCREW DRIVER, 3.4X70
28 101572101 1|2 Y%7 £55%x190 SCREW DRIVER, 5.5X190
29 107779001 1| =754 6x7 WRENCH, 6X7
30 100887001 1[=/¢+8x9 WRENCH, 8X9
31 107780001 1|z /53 10x12 WRENCH, 10X12
32 142721001 1|6h 2 %5 2543 HEXAGONAL WRENCH, 3
33 118064001 1|6h 2 % 2544 HEXAGONAL WRENCH, 4
34 502763302 1|41 k25414 320R COTTON STAND ASSY, 2DR
34-1 150180001 2[m ¥ SPOOL STAND BASE
34-2 150182000 | 2|27 -n=v b SPOOL MAT
34-3 126863001 2{x7-nsveas SPOOL CUSHION
34-4 502777001 1|/51 7D Y+ b8 PIPE (D) SCREW SET, B
34-4-1 150206002 1leS¥ 4216 WASHER, PLAIN 16
34-4-2 $38648001 1|62+ rUsB NUT, U5/8-28
34-4-3 150174000 11a56xvy7 COLUMN CAP
34-4-4 S01005000 | 2| r453a RUBBER WASHER
34-4-5 $02747101 111 hBaiz SPRING
34-5 $40640001 1asnrxt7xvy7ys COLUMN PIPE WITH CAP
34-5-1 150174000 1a56xvy7 COLUMN CAP
34-6 156112003 1125 u/51 70 COLUMN PIPE, D
34-6-1 150207001 113561725y COLUMN PIPE WITH SCREW
34-6-2 150206000 1leS¥%Hx16 WASHER, PLAIN 16
34-7 150173003 1lasavaser COLUMN JOINT
34-8 $21798001 2{x7-nz2vey SPOOL SCREW SET
34-8-1 150179002 | 2|(zx7-ws 28 SPOOL SHAFT, B
34-8-2 028050246 | 2|/<x¥##z25 WASHER, SPRING 2-5
34-8-3 021500106 | 2[1>2% v ks NUT, 1 M5
34-9 502778002 12Tk g—2 SPOOL HOLDER, 2
34-10 $02786002 ALY knLH—932 THREAD HANGER ASSY, 2
34-10-1 $02787002 1ZLY EnsH—2 THREAD HANGER, 2
34-10-2 150183000 | 2[4 rhonsti—s1 THREAD HANGER BASE
34-10-3 142990001 2[zvyrkIvea THREAD BUSH
34-11 $40641001 1RT=-LT5 254 bA SPOOL SCREW SET, A
34-11-1 021500106 | 4[1>23 v ks NUT, 1 M5
34-11-2 $37038001 1|+ ~3E5¥s5x14 SCREW, PAN (P WASHER) M5X 14
34-11-3 $37037001 1|4~k 5¥45x32 SCREW, PAN (P WASHER) M5X32
34-11-4 062501406 | 2|#~a5x14 SCREW, PAN M5X14
41 200190001 527y 7 STAPLE
50 144226001 1|k TH= HEAD COVER
61 $07783001 1|62 £H 21515 HEXAGONAL WRENCH, 1.5
71 $43273000 1]3.5x 71 72HD 3.5 MEDIA, 2HD
151-V16-910

ONBRGENAMIEET S L2 BN ET,
© The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements.

© Los detalles des accesorios incluidos pueden variar.
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Z . (B 5aR81% / Accessories / Zubehor / Accessoires / Accesorios

A7 a3 8B
/ OPTION PARTS

17 16

L e

[\?‘93

31 30 29 95

34-11-2

34-11-1—@1 34.7
34‘18-1 - ﬁ
sHieb 34-11-4

34-3
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Z. {1/EBSAR81% / Accessories / Zubehoér / Accessoires / Accesorios

REF.NO. CODE Q'TY ErXq NAME OF PARTS R
72 $09989000 1|7zavE-4—-2 FLOPPY CASE
73 $42658000 13514>F V225~ INDEX LABEL, 3.5FD
94 546039001 1013 >>nY NEEDLE, EBX1 (#21)
95 $45724009 1|v75A HEAD REST, A

"FT7 s A" " OPTION PARTS ”

16 515666001 3|KE>LB BOBBIN, LB
17 145646411 122> nN)DPX17#117 3 NEEDLE ASSY, DPX17 (#11)
17 145646414 122> nN)DPX17#147 3 NEEDLE ASSY, DPX17 (#14)
17 145646416 122>/ UDPX17#16% 3 NEEDLE ASSY, DPX17 (#16)
17 145646418 11222/ YDPX17#18%7 3 NEEDLE ASSY, DPX17 (#18)
17 145646419 11221\ UDPX17#197 2 NEEDLE ASSY, DPX17 (#19)
17 145646424 122> /n)DPX17#24% 2 NEEDLE ASSY, DPX17 (#24)
17 145646425 112>/ UDPX17#25%7 3 NEEDLE ASSY, DPX17 (#25)
17 $37928419 112 2> /\UDP17NY19%7 3 NEEDLE ASSY, DPX17NY (#19)
92 542890001 17Oy 5<=494x PROGRAMMER SUPPORT
93 032422003 2|+ TIET XT81X20 WOOD SCREW, ROUND M4.1X20
96 0B1351606 2| +% 5 E35X16 WOOD SCREW, FLAT M3.5X 16
151-V16-910

ONERZDBAMBITET I ENHNET,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets & des changements.

© Los detalles des accesorios incluidos pueden variar.



Ga. & — UE&—E % / Gauge parts List / Lehrenliste / Liste des Piéces decartment
/ Lista d’ePiezas de calibradores

I Z / Presser foot
Ref.No.A * | Ref.No.B Ref.No.C Ref.No.D
S~ \ -
&
A 3 \
L g4 *——_¢55 > $3
e bt
425 O+ B s
Ref.No.E Ref.No.F Ref.No.G
=5 .
i r l
AN
L2 25 I 43
E/w.s /o/,sz /®/ 42
Ref.No.XY
o |
\\\ LD
2 4
R L
jﬁ.s
$t7A# / Needle hole plate
Ref.No.A Ref.No.D Ref.No.E * | Ref.No.ED Ref.No.F
6 4 ¢4 $10 "
£ 1 426 $2.6 $3.4 ¢l'
] | 1
T 1c:4 I T |
=1 T oo | Wl tee | Hh| UE b
+ + + [ +
Ref.No.FD Ref.No.H Ref.No.L Ref.No.M
410 426 47 6.5
$2.2 ¢ #
Jee t—iz - #33 p4
| 1 . ?
i fa L 128 — |28 L {28

Y *EIDOE&RIE. FERRTT,

v¢ The * symbol is for Standard parts.
Y¢ Mit dem Zeichen * Standardteile bezeichnet.
v¢ Le symbol * correspond aux piéces normales.
Y¢ El asterisco * es para piezas normales.
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Ga. s — v 88&a—E %R / Gauge parts List/ Lehrenliste / Liste des Piéces decartment
/ Lista d’'ePiezas de calibradores

REF.NO. CODE Q'TY e x4 NAME OF PARTS RV}

A 542843001 1MAHIT7YA PRESSER FOOT, A *

_____________________ L-___.________________..______-_---.___.___________....___________________.1
"FTa & " " OPTION PARTS ”

B $42844001 1|#4xT7o8 PRESSER FOOT, B

& $42845001 1|#4xT7ocC PRESSER FOOT, C

D 542846001 1|1#4T72D PRESSER FOOT, D

E 542847001 N E PRESSER FOOT, E

k 157237001 1 AHIT7IF PRESSER FOOT, F

G 158592001 1#HIT7>G PRESSER FOOT, G

J 542848001 1 A4TT72) PRESSET FOOT, J

XY $42849001 1AHT7oxy PRESSER FOOT, XY

E 510212101 NNYTHFLRE . 22.6 |[INEEDLE HOLEPLATE,E .............. 226 | *

_____________________ b e e e ————————— ———— ]
"ATvama” " OPTION PARTS “

A 510211001 TNITFHF12A . 21.6 |[NEEDLE HOLE PLATE,A .............. 1.6

D $29997001 1"NU7F+144D ... ... 2.6 |NEEDLE HOLE PLATE,D .............. 22.6

ED $30925001 1NV F7FL12ED ......... 22.6 |[NEEDLE HOLE PLATE,ED ............. 22.6

F $10213001 TNUTPFLEF 2.2 |NEEDLE HOLE PLATE,F .............. 2.2

FD 530926001 LN AW Ik - 1 < » BN 23.4 |[NEEDLE HOLE PLATE,FD ............. 3.4

H $30450001 NANUTFLEH 22.6 |INEEDLE HOLEPLATE,H .............. 2.6

L $25127001 1R AV ik - R 23.3 |INEEDLE HOLEPLATE,L .............. @3.3

M 534348001 HUNYTFHLEM 24.0 INEEDLE HOLEPLATELM .............. 24.0

151-V16

wWOKEIDRRG . IR EBRTY .

v¢ The % symbol is for Standard parts.

v¢ Mit dem Zeichen 3 Standardteile bezeichnet.
YrLe symbol x correspond aux piéces normales.
¢ El asterisco 3 es para piezas normales.
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Wa 1. BE S / Warning labels / Warnschilder / Etiquettes d’avertissement
/ Etiquetas de advertencia

EES5A)L / Warning labels

fa$a / Name of Parts

Size(mm)

Code

EREBH- 0T,

KUNFeTazesn
»3,

[/BLDY . 55
LoThE NI~k

BY7TCE.

BESNIL -1

40X64

S38353-101

/\

<
ADANGER AGEFAHR A DANGER APELIGRO

Turn off man
| switch and wait §

Bate schalten sie den | Etendrelinteruptewr ot
| hauptschater aus und | attendre § minutes
warten s § minuton, | avanid ouvrir e capot

abdackung den.

heridas.

Apagar ol internptor
prncpal y esperar §
minutos antes de abrr
osta cubierta.

Label, elec. shock 4 lang.

35X118

S38352-101

AR

RERBUMEOIT
BUERETIIE,
REET-THs. 6t
OXA. #R. BRE

BCBATHHFET S,

T332,

BRIEFESANIL - BASH

40X64

S38357-001

52X84

S38357-002

A CAUTION

may cause injury.
p4 Operate with safely devices.
-/ Tum off main switch before
- changing needle, deaning
okc.

Moving parts

Label, operation (BAS) Eng.

40X64

S38571-001

52X84

S38571-002

o

A W % |AWARNING

AN MCE # 2 % | Running belt
. WHFET S, |cancauseinjury.
MOBICF z ¢ % | Do not put hands
AnguZ, |inopening.

HBXAHFEIESN)IL -1
Label, Entanglement.

40X84

S38354-001

A CAUTION

Feeder

. | may cause injury.
Do not put hands
in feeder traveling
path.

[T FHAHFFESNIL - ]
Label, Entanglement.

40X84

S38355-001

LR L]
EDJLEPHETE
N3,
gg@i}!h&kt\

AER

A CAUTION | A ACHTUNG

par ey

Heatd cover
may bum hands.
Do not touch when

Vartronnungsgetae!

Deckal be Bedierung
i beritven!

A ATTENTION| A ATENCION

Casverde chaud

La tapa cabente

o fonctomement.

No tocar estando en
marcha

=mINIb

Label, high temp.

72X59

S38351-001

151-V16-050



Wa 2. BES )L / Warning labels / Warnschilder / Etiquettes d’avertissement

/ Etiquetas de advertencia

Label, grounding

EE£5~JV / Warning labels Ga%a / Name of Parts Size(mm) Code
Cr~ = | PE~Y—72
PE Label, PE 7.5X12.5 | S37059-001
y S oo
@ (bl oo @12 S37060-001

151-V16-050
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5| /INDEX / VERZEICHNIS
/INDEX /INDICE

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
500313009 |D -69 12 $10069101 JC2 -12-2 8 510408000 |W -8 60
S00470000 | T -1-33 52 $10077100 jC2 - 31 8 510470101 |{M -17 40

T -1-38 52 510078001 jC2 -32 8 510478000 |H -10 30
S00554000 |R -1-18 46 a -121 10 510661109 | X -1-2-1-8 62

U -1-46 54 E2 -1-65 16 X -1-2-2-8 62

u -1-49 54 E3 -1-156 20 $11182009 {J -13 32
S00617000 JR -57 48 510079101 jC2 -33 8 511816000 |J -39 32
S00705001 | L -47 38 c3 -122 10 $11884001 {J -37 32
S01005000 |z -34-4-4 70 E3 -1-155 20 $12004000 | C1 -1-19 6
502269001 |B -20 4 510083001 |C2 -40 8 C2 -26 8
502354001 L -23 36 $10087101 |C3 -112 10 $12150000 {AC -2-1-1-3 68
502429101 |G -14-2 28 E3 -1-114 20 $12209000 T -1-9 52
502438001 |J -25-1 32 E3 -1-124 20 512246001 |V -1-8 58
502439001 jJ -25-3 32 $10091101 |C3 -65 10 512404000 {Q -1-5-1 44
502617001 |J -41 32 $10111101 |D -57 12 512441001 {J -32 32
502652001 |L -6 36 S10112001 |D -58 12 513399001 {D -65 12
$02654001 jL -7-1 36 $10113101 |D -59 12 515031008 |AC - 2-4 68
502657001 JE3 -1-262 22 $10125009 |D -38 12 515078000 |Q -10 44
502672002 |M -21 40 $10133000 JC3 -110 10 515662991 |G -22 28
502677001 |M -23 40 E3 -1-112 20 $15663991 |G -22 28
502678001 |M -25 40 $10134001 JC3 - 111 10 $15665001 |G -25 28
502747101 |Z -34-4-5 70 E3 -1-113 20 Z -16 70
502763302 |z -34 70 $10140109 jC2 -85 8 515666001 |G -25 28
502777001 {Z -34-4 70 S$10141109 JA -15 2 Z -16 72
502778002 |Z -34-9 70 510162201 |H -15 30 $15667001 |G -24-3 28
502786002 |Z -34-10 70 $10174000 K -1-15 34 G -243 28
502787002 §Z -34-10-1 70 510189001 jL -18 36 515902401 |G -24 28
502907000 {W -1-8 60 $10195001 L -30 36 $15903401 |G -24 28
503677001 |D -66 12 510202101 JL -41 36 516074101 |G - 241 28
503704002 |G -13 28 510203101 L -43 36 $16075101 |G -24-1 28
503800001 JC1 -1-15 6 $10204101 |L -44 36 S16162000 |T -1-4 52
503801101 jC1 -1-17 6 510205001 jL -45-1 38 516492101 |G -24-2 28
504557000 | T -1-36 52 510208001 jL -46 36 G -24-2 28
504754000 jU -1-2 54 Z -18 70 516566000 U -1-40 54
504896000 §T -1-41 52 510208002 |L -46 36 516568000 R -1-8 46
505223001 [ X -1-2-1-6 62 Z -18 70 $17030002 |V -1-16 58

X -1-2-2-6 62 510208003 jL -46 38 517031000 §J -33 32
506706001 |z -1 70 zZ -18 70 S$17803001 {A -34 2
07333001 |H -2 30 $10209101 jL -48 38 S17871101 |D -46 12
507456000 |H -3 30 $10210101 jL -49 38 $17886000 {E2 - 1-47 16
507783001 |Z -61 70 $10211001 jL -53-1 38 $17887001 |E2 -1-48 16
507818009 |S -23 50 Ga -A 74 517888001 | E2 -1-49 16
S08030000 {R -1-30-4 46 510212101 jL -53-3 38 517890001 fE2 -1-64 16

Z -24 70 Ga -E 74 $17901000 {H -47 30
S09043000 | H -31 30 $10213001 jL -53-5 38 518093100 A -46-4 2

H -45 30 Ga -F 74 H -18 30
509142000 jU -1-88 56 510214109 |M -5-1 40 H -25 30
509216002 § X -1-2-1-1 62 $10215109 |M - 8-1 40 $18415001 | AC -2-2-1-4 68
509217102 | X -1-2-1-2 62 510217001 |M -13 40 518415101 |Q -1-4 44
$09221002 | X -1-2-2-1 62 $10219001 |N -1 42 C1 -1-14 6
509222102 | X -1-2-2-2 62 510221001 |N -7 42 $18633109 | X -37 62
509224002 | X -1-2-7 62 $10229101 |N -15 42 $18707149 |A -53 2
509225001 | X -1-2-8 62 510230000 |N -21 42 520137001 | X -40 62
509226001 | X -1-2-11 62 $10231001 |N -23 42 $20164009 |A -33 2

X -43 62 $10232001 |N -27 42 $21527001 {H -14 30
509312001 | X -1-2-1-5 62 $10239001 |N -30 42 $21775001 | C1 -1-6 6

X -1-2-2-5 62 510243000 |S -9 50 $21798001 {Z -34-8 70
$09639009 | X -1-2-1 62 510244000 |S -21-1 50 523836001 |L -7 36
509640009 | X -1-2-2 62 $10352101 JC3 -136 10 $23880000 |Q -1-9 44
$09989000 {Zz -72 72 $10371001 |D -61 12 $24089001 |E1 -1-2 14
S10030002 JA -24 2 $10372100 |D -62 12 $24194009 |U -1-5 54
$10058001 |C1 -1-5 6 $10379001 JC1 -1-12 6 $24613001 |C1 - 141 6
$10061001 JC1 -72 6 $10405100 I X -1-7 62 524953000 T -1-10 52
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$25003101 | E3 -1-255 22 $37983001 |H -6 30 $38357002 | Wat 75
$25127001 |L -53-8 38 $37984000 |H -17 30 538571001 | Wat1 75

Ga -L 74 H -34 30 $38571002 | Wa1 75
525456001 |M -3 40 $37987001 |H -28 30 538648001 |Z -34-4-2 70

M -11 40 $37988000 |H -29 30 $38819000 U ~-1-14 54
$25634101 |W -5 60 $37990309 j|K -1 34 $39819000 |T -1-35 52
527844101 JC2 -41 8 $37991109 K -1-1 34 u -1-83 56

C2 -50 8 $37992100 | K -1-2 34 S40437000 |S -7 50

C3 -106 10 $37993000 |K -1-3 34 $40475000 U -1-66 56
529023000 | W -1-2-1 60 537994001 | K -1-5 34 540489101 U -1-47 54
529438000 | T -1-26 52 $37995101 | K -1-6 34 $40503000 U -1-16 54
529468100 }J -36 32 $37996001 | K -1-8 34 S40616001 |R -40-1 48
$29705000 |Q -1-10 44 $37997001 | K -1-11 34 $40621000 |R -50 48
$29997001 L -53-2 38 $37998001 | K -1-16 34 vV -1-20-20 58

Ga -D 74 $38001001 L -1 36 AB -1-20 68
$30033001 jL -21-3 36 538002101 L -3 36 540622000 |R -51 48
$30260002 | W -1-2-2 60 538003001 |L -8 36 S40623000 |R -42 48
530450001 |L -53-7 38 538004002 L -10 36 540624000 | R -40-2 48

Ga -H 74 $38004003 jL -10 36 540635001 {R -40 48
$30925001 jL -53-4 38 538004004 jL -10 36 540640001 {Z -34-5 70

Ga -ED 74 $38005001 L -15 36 540641001 |Z -34-11 70
$30926001 JL -53-6 38 538006001 jL -21 36 S40764000 |R -52 48

Ga -FD 74 $38007001 jL -21-1 36 540846001 L -45-3 38
$31012001 {D -55 12 538010001 JL -29 36 540886001 |G - 14-1 28
$31013001 |D -56 12 538011001 |L -34 36 540934101 L -45-2 36
$31554009 |Q ~-1-1 44 538035109 |B -8 4 541202051 |S ~-24 50
531567101 | C2 -23 8 538039109 JA -46 2 541205001 |M -2 40
531568000 | C2 -28 8 S38040109 A -46-1 2 541206001 |M -1 40
$31674000 |S -32 50 $38041000 | X -1-8 62 541207000 |M -4 40
$31760000 {R -1-19 46 538043009 |A -55 2 541222101 |J -25-2 32
$32294001 U -1-42 54 538059000 {Y -1-20 66 S41271000 J C1 -1-21 6
$32335000 |V -1-15 58 538060000 | Y -1-19 66 S$41531001 |F -1-16 26
$33251001 {D -67 12 538072201 P -1 44 541532001 {F -1-16-1 26
534348001 jL -53-9 38 $38080001 |P -4 44 541533000 |F -1-16-2 26

Ga -M 74 538082001 |P -5 44 541889001 U -1-10 54
534413000 jR -1-29 46 $38094100 |R -1-4 46 541965001 U -1-25 54
534533001 JAC -2-1-1-4 68 538104000 |W -1-2-4 60 S42260000 R -1-10 46
534534001 |AC -2-1-1-5 68 538107100 |R -1-12 46 542653000 R -1-27 46
534536001 JAC -2-1-1-12 68 538108000 jR ~-1-13 46 R -53 48
$34706000 | AC -2-1-1-1 68 538109100 jR -1-14 46 u -1-93 56
534986000 |H -11 30 538110000 jR ~-1-15 46 W -1-15 60
$35722000 | C2 -47 8 538122100 R -1-9 46 S42658000 |Z -73 72
535723101 | C2 -49 8 538123000 |R -3 46 S42748009 |A -13 2
536008009 |W -1-18 60 538148000 |S -26 50 $42752000 |A -20-2 2
$36260000 jY -1-5-2 66 538155000 | AA -1-3 66 S42754001 |B -3 4
$37037001 §}Z -34-11-3 70 $38164000 | AA -1-4 66 S42756001 |B -14-6 4
$37038001 {Z -34-11-2 70 538166000 | Y -1-1 66 $42758001 A -38 2
$37059001 jR -1-25 46 $38170001 |Y -1-4 66 $42761000 | C1 -1-1 6

Wa2 76 $38174000 |Y -1-8 66 S42764001 | C1 -1-2 6
537060001 fR -1-26 46 538175001 |Y -1-9 66 542768101 | C1 -1 6

U -1-33 54 $38176001 | Y -1-10 66 542769001 | C1 -1-3 6

Wa2 76 S38177001 |Y -1-14 66 $42770001 |C1 -1-4 6
$37147109 |M -5-2 40 $38180000 | Y -1-18 66 $42774101 JC2 -12 8
$37148109 |M -8-2 40 538200000 |R -1-30-1 46 S42775001 | C3 -130 10
$37806109 |M -8-3 40 538201000 |R -1-30-3 46 $42776001 | C3 -133 10
537920009 jA -27 2 538351001 jWal 75 S42778000 |C2 -12-4 8
$37927000 {B -17 4 538352101 |R -20 46 S42779001 jC2 -12-5 8
$37928019 |B -24 4 Wal 75 542780000 | C2 - 16 8
$37928419 |z -17 72 $38353101 |R -21 46 $42781001 | C2 -17 8
$37973101 |D -71 12 Wal 75 542782201 | C2 -35 8
537978151 |G -5 28 538354001 |Wal 75 542783000 | C2 -36 8
$37979101 |G -8 28 538355001 | Wat 75 542784001 | C2 -38 8
537981051 |G -9 28 538357001 |Wal 75 542785001 JC2 -55 8
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542787001 | C1 -75-1 6 $43202000 |S -21 50 543693000 |D -40 12
542788000 | C3 -87 10 $43206000 |S -20 50 543696000 |Q -28 44
542789001 |C3 -90 10 $43210001 JAA -1 66 AC -2-2-1-2 68
S42790000 | C3 - 101 10 $43220109 |W -1 60 $43831100 |C2 -93 8
$42791001 JC3 -103 10 $43223009 |W -1-1 60 $43832001 |A -54 2
$42792001 | C3 -105 10 $43224000 |W -1-9 60 543837001 |AC -2 68
S42793000 JC3 -120 10 $43225000 |W -1-10 60 543838001 |AC -2-1-1 68
$42795101 | C3 - 125 10 $S43226000 jW -1-3 60 543839005 | AC - 2-2-1 68
$42796001 | C3 -127 10 S43227100 |W -1-4 60 $43981000 |V -1-20-17 58
542798001 |C1 -75-3 6 $43228000 |W -1-13 60 AB -1-17 68
$42799001 | C1 -75-4 6 $43229001 |W -1-2 60 $43982001 B - 14-1 4
542800001 JC1 -75-5 6 543236009 | W -2 60 $43985001 {B -14 4
542801001 |C1 -73 6 $43237000 |W -1-7 60 S44383000 U -1-64 56
542802001 | C1 -75-6 6 543249001 | AB -1 68 544629000 A -920 2
542814009 |A -44 2 $43250000 jV -1-20-1 58 S44663000 S -6 50
$42815009 |A -44-1 2 AB -1-1 68 544665000 |S -6-1 50
542816101 | C2 -12-1 8 $43251000 |V -1-20-2 58 544665002 |S -6-2 50
542817001 |C3 -79 10 AB -1-2 68 S44746000 |Q -28-1 44
S42818101 |G -14 28 $43252000 |V -1-20-3 58 AC -2-2-1-2-1] 68
$42827000 |H -23 30 AB -1-3 68 S44748001 |AC -2-2-1-3 68
542830001 |B -1 4 $43253000 |V -1-20-4 58 S44749001 |Q -1-2 44
542836001 |D -39 12 AB -1-4 68 S44750000 |Q -28-2 44
S42837001 |D -39-1 12 $43254000 | AB - 1-5 68 AC -2-2-1-2-2 | 68
542839101 |D -48 12 $43255000 |V -1-20-7 58 544805001 |Y -1 66
$42840101 |D -51 12 AB -1-7 68 544806000 |Y -1-5 66
542843001 |D -64 12 S43256000 |V -1-20-8 58 S44807000 | Y -1-5-1 66

Ga -A 74 AB -1-8 68 S45147001 |B -2 4
S42844001 | Ga -B 74 $43257000 |V -1-20-9 58 $45199000 W -20 60
542845001 |Ga -C 74 AB -1-9 68 S45724009 |Z -95 72
$42846001 |Ga -D 74 S43259001 |V -1-20-18 58 S45741001 A -29 2
542847001 |Ga -E 74 AB -1-18 68 S45742009 |A -20 2
542848001 | Ga -J 74 $43267000 |V -1-20-14 58 $45743009 |A -20-1 2
542849001 | Ga - XY 74 AB -1-14 68 S45744001 |C1 - 11 6
$42856001 L -40 36 $43268000 |V -1-20-15 58 $45745001 |C1 -7 6
542858001 |M -12 40 AB -1-15 68 S45746001 | C1 -140 6
542867001 | Y -1-2 66 S43269000 | AB -1-19 68 $45747001 |C3 -67 10
542868001 [N -8 42 $43270000 |V -1-20-16 58 $45748001 |C3 -70 10
542870001 |N - 11 42 AB -1-16 68 S45749000 |E4 -1-213 24
542871001 |N -12 42 $43271000 |V -1-20-11 58 S45750000 | E4 -1-214 24
542873001 |N -14 42 AB -1-11 68 545751000 |E4 -1-215 24
S42874001 N -17 42 S43272000 |V -1-20-12 58 S45752000 | E4 -1-216 24
S42875000 |A -16 2 AB -1-12 68 S45757000 |E4 -1-217 24
542876000 JA -17 2 S43273000 |Z -71 70 S45758000 |E4 -1-218 24
542877001 |A -18 2 543274000 |R -1-16 46 545761000 | E4 - 1-221 24
542878000 JC1 -1-13 6 S43275000 jR -1-20 46 $45762000 | E4 -1-222 24
S42882001 |A -58 2 $43276000 R -1-21 46 $45763000 | E4 -1-223 24
542884001 | C1 -75-2 6 S43277000 jR -1-22 46 S45764000 |E4 -1-224 24
542886001 jL -25 36 S43309000 jR -1-24 46 545765000 [E3 - 1-94-2 20
542887001 |L -25-1 36 $43316001 |U -1-45 54 $45767001 |E3 -1-94 20
542888001 | C1 -138 6 $43671109 | X -1-2 62 545768001 |E3 -1-93 20
542890001 |Z -92 72 $43672109 | X -1-2-3 62 S$45771001 |E2 -1-91 18
$43169009 |R -1 46 S43673000 |H -35 30 S45772001 |E3 -1-121 20
S43170009 R -1-1 46 $43674000 |W -3 60 $45773001 {E3 -1-127 20
$43171009 |R -1-2 46 $43675000 |W -4 60 $45774001 JE3 -1-130 20
S43172009 |R -1-3 46 $43676001 |A -54-1 2 $45775000 [E3 - 1-94-1 20
S43173001 |R -1-30 46 543677001 | C1 -91 6 S45776001 | E3 -1-134 20
543183000 |R -1-11 46 543682000 |Q -1-5 44 S45777001 {E3 -1-139 20
543186000 |R -1-17 46 $43683001 |Q -1-3 44 545778001 |E3 -1-144 20
543191000 fR - 11 46 Q -27 44 $45779001 |E3 -1-157 20
$43192000 (S -1 50 AC -2-2-1-1 68 545780001 |E4 -1-167 24
S43194000 |S -2 50 $43687000 |Q -8 44 $45781001 |E4 -1-176 24
543196000 |S -3 50 543688000 |Q -9 44 $45782001 |E4 -1-187 24
$43197000 |S -4 50 543689001 |B  -14-5 4 $45783001 | E4 -1-198 24
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545784001 |E4 -1-202 24 $46022001 |E2 -1-33 16 $46080000 U -1-19 54
$45785001 | E4 -1-180 24 $46023000 | E2 -1-63 16 $46081000 U -1-20 54

E4 -1-191 24 546024000 {E1 -1-12 14 $46082000 {U -1-29 54
$45786001 |E4 -1-169 24 $46025000 {E1 -1-15 14 $46083000 U -1-30 54
$45787001 | E3 -1-161 22 546026000 |E1 -1-239 14 $46084000 jU -1-31 54
545788009 |E4 -1-254 24 546027001 |E1 -1-10 14 546085000 {U -1-32 54
S45789001 | E3 -1-149 20 546028000 |E4 -1-209 24 546086000 U -1-48 54
$45790001 | E3 -1-150 20 $46029000 |E1 -1-247 14 $46087000 {U -1-50 54
$45791001 |E2 -1-83 18 $46030001 |F -1-28 26 546088000 U -1-51 54
S$45792001 |E2 -1-82 18 S$46031001 |F -1-29 26 S46089000 U -1-52 54
$45793001 |E2 -1-87 18 546032001 |F -1-1 26 S$46090000 jU -1-54 54
S45794001 jE2 -1-89 18 546033001 {F -1-8 26 $46091000 {U -1-55 54
S45795001 | E2 - 1-41 16 546034001 |F -1-10 26 546092000 |U -1-56 54
S45796001 | E2 -1-37 16 $46035001 |F -1-21 26 546093000 |U -1-58 56
S45797000 jE2 -1-73 16 546036001 | F -1-22 26 $46094000 {U -1-59 56
$45798001 |E2 -1-76 16 546037001 {F -1-25 26 $46095000 {U -1-60 56
$45799001 |E2 -1-24 16 546038000 {F -1-4 26 546096000 {U -1-62 56
545800001 | E2 - 1-24-1 16 546039001 | F -1-14 26 $46097000 U -1-63 56
545981001 |E2 -1-24-2 16 Z -94 72 546098000 {U - 1-68 56
545982001 |E2 -1-29 16 546040000 | F -1-19 26 $46099000 {U -1-69 56
$45983001 JE1 -1-13 14 $46041000 {Q -1 44 S$46100000 U -1-70 56
545984001 |E2 -1-56 16 S46042001 | T -1-11 52 S46101000 U -1-72 56
$45985001 | E2 - 1-61 16 T -1-14 52 $46105000 U -1-73 56
545986001 |E2 -1-71 16 546042002 | T -1-12 52 546108000 |V -1-17 58
545987001 |E2 -1-58 16 546042003 | T -1-13 52 S46109000 |V -1-18 58
$45988001 | E2 -1-42 16 T -1-15 52 S46110000 |V -1-19 58
545989001 {E1 -1-20 14 546042004 |Q -29 44 S$46112000 |V -1-20-19 58
S$45990001 |E1 -1-228 14 $46043000 | T -1-1 52 S46114000 jU -1-74 56
$45991001 |E1 -1-235 14 S46044000 | T -1-8 52 $46115000 {U -1-75 56
$45992001 | E1 -1-243 14 $46045001 |C1 -8 6 $46116000 |U -1-76 56
$45993001 | E1 -1-249 14 S46046001 | T -1-16 52 $46117000 jU -1-77 56
$45994001 |E1 -1-252 14 $46046002 | T -1-17 52 S46118000 U -1-78 56
$45995001 |E1 - 1-261 14 546046003 | T -1-18 52 546119000 {U -1-79 56
$45996001 | E1 -1-232 14 $46046004 | T -1-19 52 546122000 {U -1-80 56
$45997001 JE1 -1-5 14 $46046005 | T -1-20 52 546123000 U -1-81 56
$45998001 | E1 - 1-5-1 14 $46047000 | T -1-25 52 $46124000 {U -1-82 56
$45999001 |E1 -1-5-2 14 S46048000 | T -1-27 52 $46125000 jU -1-23 54
546000001 [E1 -1-1 14 $46049000 | T -1-28 52 546126001 |V -1-20 58
S46001001 |E1 -1-257 14 S$46050009 {U -1-1 54 546127000 {R -10 46
$46002001 |E4 -1-211 24 S$46051009 U -1-34 54 S$46129000 U -1-84 56
546004001 |E3 -1-164 22 546052009 U -1-39 54 S46130000 jU -1-87 56
S46005001 | E3 -1-166 22 $46054001 U -1-41 54 $46150009 |R - H-1 48
S46006000 | E3 -1-99 20 $46056009 |V -1-13 58 S$46154009 |R -H-2 48
S46007000 |E3 -1-154 20 546057009 |V -1-12 58 S46155009 |R -H-3 48
546008000 | E3 -1-97 20 $46058001 |V -1-6 58 $46405000 |H -24 30
$46009000 |E3 -1-98 20 $46059001 |F -1-31 26 546824001 |F -1 26
S46010000 |E4 -1-172 24 546060001 |V -1-1 58 $46825001 | T -1 52

E4 -1-183 24 $46061001 |V -1-20-5 58 $46826001 U -1 54
S46011000 |E4 -1-194 24 546062009 | X -1 62 5$46827001 |V -1 58

E4 -1-205 24 $46063000 (X -1-1 62 U32744000 | AA - 1-5 66
$46012001 |E3 -1-151 20 $46064001 | X -44 62 U34870001 {W -1-2-3 60
S$46013001 JE3 -1-131 20 $46065001 | X -47 62 U38337000 | AA - 1-1 66
S46014001 |E3 -1-132 20 546066001 |E3 -1-135 20 U38338000 | AA - 1-2 66

E3 -1-141 20 E3 -1-140 20 0A4300605 W -1-6 60

E3 -1-152 20 E3 -1-145 20 W -1-11 60
S$46015001 | E3 -1-136 20 546068001 | E2 -1-60 16 0A4301005 | E3 -1-165 22

E3 -1-146 20 $46069000 |R -62 48 0A4400605 |R -41 48
S46016000 |E2 -1-40 16 546071000 {U -1-6 54 0A5300805 | T -1-22 52
S46017000 | E2 -1-109 18 $46072000 {U -1-9 54 T -1-24 52
S46018000 | E2 -1-104 18 $46075000 {U -1-15 54 U -1-53 54
S46019000 |E1 -1-19 14 $46076000 fU -1-21 54 0A5301005 | E4 -1-212 24
546020000 | E2 - 1-81 18 546077000 {U -1-18 54 0A5301605 |U -1-71 56
546021000 | E2 -1-35 16 546078000 JU -1-24 54 0A5400805 | W _-1-5 60
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0A5400806 | F -1-32 26 014760622 |L -33 36 018301636 | E4 -1-210 24
R -1-6 46 c1 -19 6 018302032 | AC -2-1-1-2 68

S -38 50 c2 -37 8 018400622 | C1 -1-11 6

u -1-7 54 c2 -39 8 018400636 jU -1-11 54

u -1-17 54 C2 -56 8 018400822 |S -5 50

u -1-57 54 014770622 |B -12 4 018400836 U -1-35 54

vV -1-14 58 G -1341 28 E3 -1-133 20

E2 -1-72 16 L -2 36 018401036 |{F -1-11 26

0A5401006 JR -1-7 46 L -22 36 E1 -1-250 14
S -10 50 C2 -42 8 E2 -1-88 18

S -12 50 C2 -51 8 E3 -1-158 22

S -14 50 C3 -100 10 E4 -1-170 24

s -27 50 C3 -104 10 E4 -1-173 24

T -1-30 52 c3 -107 10 E4 -1-177 24

T -1-32 52 014780622 {B -4 4 E4 -1-181 24

T -1-34 52 B -15 4 E4 -1-184 24

T -1-40 52 017081606 | X -1-2-1-3 62 E4 -1-188 24
0A5401206 JU -1-22 54 X -1-2-2-3 62 E4 -1-192 24
0A5401605 J|R -43 48 X -1-2-4 62 E4 -1-195 24
0A5403006 R -1-5 46 X -1-29 62 E4 -1-199 24
0B1351606 {Z -96 72 017086006 | X -45 62 E4 -1-203 24
002300403 |Y -1-11 66 017751412 |D -47 12 E4 -1-206 24
002300603 JU - 1-61 56 017772012 |N -20 42 E4 -1-220 24
W -1-14 60 017821813 JAC -2-3 68 018401222 |S -15 50

004300602 JE4 -1-219 24 017822212 |N -25 42 018401236 jU -1-26 54
004400803 | Y -1-3 66 018060822 |N -19 42 E2 -1-66 16
004400814 |C2 -13 8 018061036 |F -1-17 26 E4 -1-225 24
004501003 {F -1-9 26 R -63 48 018401436 | E3 -1-122 20
008400604 | M -8-4 40 E1 -1-16 14 E3 -1-128 20
R -1-23 46 E3 -1-137 20 018401636 | C3 -88 10

u -1-38 54 E3 -1-142 20 018402036 | E1 -1-248 14

Uu -1-44 54 E3 -1-147 20 018405032 |A -59 2

w -1-17 60 018061422 |[N -2 42 018501022 | C2 -24 8

E3 -1-263 22 018061436 |E2 -1-110 18 018501222 | C1 -1-22 6

E4 -1-256 24 018061636 |F -1-5 26 C3 -81 10

011679312 |C1 -1-20 6 E2 -1-57 16 018501236 | F -1-2 26
012501222 | E3 -1-100 20 E2 -1-62 16 T -15 52
014060622 |V -1-5 58 018062036 |V -1-2 58 vV -17 58
E1 -1-11 14 E1 -1-229 14 E3 -1-162 22

E2 -1-34 16 E1 -1-233 14 E4 -1-168 24

E2 -1-92 18 E1 -1-236 14 018501422 |G -20 28

014300332 {F -1-15 26 E1 -1-258 14 N -22 42
014400522 |C3 - 113 10 E2 -1-25 16 C3 -84 10
E3 -1-115 20 E2 -1-27 16 018501436 | E1 -1-240 14

E3 -1-125 20 E2 -1-30 16 E1 -1-244 14

014679320 | K -1-7 34 E2 -1-38 16 018501622 | C2 -30 8
014680422 L -42 36 E2 -1-46 16 C3 -118 10
c2 -27 8 E2 -1-74 16 018501636 U -1-65 56

014680622 |G -3 28 E2 -1-79 16 E2 -1-54 16
J -28 32 E2 -1-85 18 E3 -1-95 20

K -1-9 34 E3 -1-102 20 E3 -1-119 20

L -7-2 36 018062536 | X -48 64 018502522 |C3 - 119 10

N -24 42 E2 -1-36 16 018502536 |V -1-9 58

C1 -1-6-1 6 018081222 |A -54-2 2 018503022 | C2 -63 8

c2 -18 8 018081636 |W -7 60 018503036 | T -1-2 52

014710522 | E2 -1-50 16 E1 -1-14 14 E3 -1-159 22
E2 -1-59 16 018082536 | X - 51 64 018503536 |E2 -1-69 16

014760622 {A -50 2 E1 -1-6 14 018505022 | C2 -62 8
B -9 4 E1 -1-8 14 018680822 | C2 -12-3 8

D -39-2 12 E1 -1-21 14 C2 -34 8

G -7 28 E2 -1-43 16 C2 -86 8

G -10 28 E2 -1-77 16 c3 -123 10

G -15 28 | 018301236 JU -1-67 56 L018681022 L - 11 36




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
018681022 |M -6 40 025060236 JE1 -1-234 14 028050246 |E3 -1-267 22
018681232 |C1 -10 6 E1 -1-238 14 028060242 |N -3 42
021060106 |R -59 48 E1 -1-260 14 028060246 |F -1-6 26

X -1-16 62 E2 -1-32 16 F -1-18 26
021060206 |S -30 50 025060336 |R -60 48 S -3 50
021160303 jU -1-4 54 X -1-14 62 vV -1-3 58
021400102 JA -60 2 025080232 |A -54-3 2 X -1-15 62
021400106 JR -45 48 025080236 | X -1-2-6 62 X -50 64
021400206 U -1-43 54 X -52 64 E1 -1-17 14
021500103 |Q -5 44 E1 -1-4 14 E1 -1-230 14
021500106 |V -1-11 58 E1 -1-23 14 E1 -1-237 14
w -9 60 E2 -1-45 16 E1 -1-259 14
Z -34-8-3 70 025100236 |E2 -1-108 18 E2 -1-26 16
Z -34-11-1 70 025350236 |A -32 2 E2 -1-28 16
021500216 |F -1-23 26 025680132 |P -7 44 E2 -1-31 16
021680202 |K -1-24 34 025680232 |H -8 30 E2 -1-39 16
021750102 |D -45 12 K -1-27 34 E2 -1-75 16
022120306 | X -1-2-1-7 62 K -4 34 E2 -1-80 16
X -1-2-2-7 62 L -12 36 E2 -1-86 18
025030232 |J -35 32 L -39 36 E2 -1-111 18
Q -1-8 44 025750132 |[M -16 40 E2 -1-265 18
025030236 |Y -1-13 66 026120236 | X -1-2-1-9 62 E3 -1-103 20
025040232 |S -16 50 X -1-2-2-9 62 E3 -1-138 20
X -42 62 028030242 |Q -1-7 44 E3 -1-143 20
c1 -1-10 6 028030246 U -1-92 56 E3 -1-148 20
c3 -129 10 Y -1-12 66 028080242 |A -54-4 2
025040236 |F -1-13 26 028040242 |S -17 50 028080246 | X -1-2-1-4 62
F -1-27 26 028040246 |F -1-12 26 X -1-2-2-4 62
R -44 48 u -1-12 54 X -1-2-5 62
u -1-13 54 u -1-27 54 X -1-2-10 62
u -1-28 54 u -1-37 54 X -46 62
u -1-36 54 c3 -89 10 X -53 64
E2 -1-68 16 E1 -1-251 14 E1 -1-3 14
E4 -1-175 24 E2 -1-67 16 E1 -1-7 14
E4 -1-179 24 E3 -1-123 20 E1 -1-9 14
E4 -1-186 24 E3 -1-129 20 E1 -1-22 14
E4 -1-190 24 E4 -1-171 24 E2 -1-44 16
E4 -1-197 24 E4 -1-174 24 E2 -1-78 16
E4 -1-201 24 E4 -1-178 24 028100246 |E2 -1-107 18
E4 -1-208 24 E4 -1-182 24 028120246 | X -1-2-1-10 62
E4 -1-227 24 E4 -1-185 24 X -1-2-2-10 62
025050232 jC2 -25 8 E4 -1-189 24 028350242 |J -42 32
C2 -60 8 E4 -1-193 24 L -21-6 36
c3 -83 10 E4 -1-196 24 028680242 |H -9 30
a -117 10 E4 -1-200 24 032422003 | X -38 62
025050236 | T -1-7 52 E4 -1-204 24 Z -93 72
u -1-91 56 E4 -1-207 24 034281605 U -1-85 56
W -6 60 E4 -1-226 24 037200615 |V -1-20-10 58
X -15 62 028050242 | C2 -61 8 AB -1-10 68
E1 -1-242 14 C3 -82 10 037300615 |V -1-20-13 58
E1 -1-246 14 028050246 |F -1-3 26 AB -1-13 68
E2 -1-55 16 F -1-20 26 037300816 |W -1-12 60
E2 -1-70 16 F -1-24 26 037301015 |V -1-20-6 58
E3 -1-120 20 T -1-3 52 AB -1-6 68
E3 -1-160 22 T -1-6 52 037301215 |A -46-3 2
E3 -1-163 22 u -1-90 56 037521016 | X -1-4 62
025060132 |C2 -15 8 vV -1-10 58 047501242 |E3 -1-101 20
025060236 |F -1-7 26 X -1-6 62 048030342 |[M -15 40
R -64 48 Z -34-8-2 70 048040342 |D -63 12
vV -14 58 E1 -1-241 14 M -20 40
X -49 64 E1 -1-245 14 N -16 42
E1 -1-18 14 E2 -1-266 18 C1 -1-16 6
E1 -1-231 14 E3 -1-96 20 048050342 | K -1-10 34
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048050342 |C1 - 1-8 6 062680812 |B - 14-7 4 107149001 |H -37 30
048050346 |Y -1-15 66 K -3 34 107321003 |A -35 2
048060342 |L -32 36 C3 -66 10 W -1-19 60

c2 -44 8 062681212 |D -60 12 107453001 |D -44 12
C2 -54 8 K -2 34 107606001 |J - 14 32
c3 -109 10 062681412 |P -6 44 107779001 |z -29 70
c3 -116 10 062710612 |J -2 32 107780001 |Z -31 70
E2 -1-53 16 062711012 |A -21 2 108802001 |H -46 30
E3 -1-118 20 062711212 |A -14 2 109239002 |A -26 2
048070342 |L -19 36 C2 -64 8 109714000 |A -47 2
048080342 |G - 18 28 062760812 |N -28 42 A -52 2
048100142 |K -1-4 34 062761012 | C3 - 71 10 A -56 2
048150142 |B -7 4 062761412 |C2 - 14 8 109763002 |N -13 42
048160242 |C2 -52 8 070688850 |C2 -43 8 109893002 [L -27 36
c3 -114 10 c3 -108 10 N -4 42
E2 -1-51 16 E3 -1-126 20 110161004 |L -28 36
E3 -1-116 20 072630260 |B -6 4 L -37 36
048320242 |A - 54-1-1 2 076902850 |E2 - 1-84 18 110168001 |C1 -1-18 6
052400606 |Y -1-16 66 081003670 |G - 12 28 110233001 |L -26 36
052501205 |Q -2 44 G -17 28 L -36 36
060300516 |F - 1-30 26 100022004 |K -1-26 34 110367001 |L -31 36
E1 -1-253 14 100022005 |L - 24 36 110735001 |M - 14 40
060400516 |F - 1-26 26 100032004 |L - 51 38 111140002 |L -50 38
060400616 |F - 1-16-3 26 100090004 |G -2 28 111466101 |D -53 12
060670512 |H - 16 30 100136001 |J -20 32 112738000 |H -36 30
060670612 |J -6 32 K -1-20 34 113006001 |H - 51 30
) -40 32 100242003 |B - 18 4 113316001 |J -5 32
) -43 32 100250001 |B - 11 4 114294001 |J -9 32
060680512 |M - 19 40 100360003 |L - 54 38 114483002 |z -22 70
060680712 |L -4 36 100398001 |J -12 32 114486002 |A -48 2
062300412 | C3 - 126 10 100402004 |J -17 32 115186001 |J - 19 32
062300612 |J -34 32 100645003 |M -7 40 115188001 |J -21 32
) -38 32 100887001 |z -30 70 116662003 |X -39 62
s -28 50 101572101 |z -28 70 116920001 |E2 -1-90 18
s -29 50 101706001 |G - 6-1 28 117150001 |H -48 30
062301205 |Y -1-6 66 102630001 |B - 16 4 117934009 |A -6 2
062302506 |Q -1-6 44 103950003 |J -18 32 A 11 2
062400612 |A -39 2 104450109 |A -4 2 A -20-3 2
062400806 |P -2 44 A -10 2 117936001 |Y -1-17 66
062400812 | C3 - 128 10 A -43 2 117936009 |A -42 2
062401006 |A -45 2 A -44-2 2 118064001 |z -33 70
062501406 |Z -34-11-4 | 70 D -68 12 118837001 |z -27 70
062660412 |G -14-3 28 104525001 |J -14 32 120438001 |G -23 28
062660712 |G - 14-7 28 AC -2-6 68 120448001 |K -1-13 34
062670412 |J -31 32 104567001 |H - 21 30 120990001 |K -1-14 34
062670512 |H -27 30 104821009 |A -5 2 122991001 |z -14 70
H -39 30 105073001 |X -1-9 62 123006001 |B - 13 4
H -49 30 106129002 |L -21-5 36 126863001 |z -34-3 70
C1 -75-7 6 106147002 L -14 36 129986001 |A -37 2
062670612 |J -4 32 N -26 42 132051001 |B - 14-4 4
) -24 32 106588003 |L -25-3 36 133172003 |X -1-3 62
N -10 42 106629002 |A -19 9 133740006 |R -58 48
N -32 42 A -30 2 X -1-13 62
062670712 |C1 -76 6 D -72 12 138444001 |X -41 62
062671012 |F - 1-33 26 L -52 38 140392009 |A -7 2
062671212 |C1 -77 6 c2 -92 8 140647001 |N -31 42
062671412 |F -1-34 26 c3 -132 10 140726000 |B -5 4
062680512 |K -1-18 34 c3 -135 10 141492001 |L -25-2 36
M -9 40 107017002 |A -36 2 141590001 |K -1-25 34
M -22 40 W -1-20 60 141786001 |G -1 28
062680612 |A -28 2 107038003 |C1 -78 6 141860001 |A - 54-1-2 2
H -7 30 107149001 |H -5 30 142443001 |Z -26 70
H -30 30 H -13 30 | 142721001 |z -32 70




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
142990001 |Z -34-10-3 70 149809000 |W -1-16 60 159224001 |J -7 32
143591001 |C1 -1-7 6 AB -1-21 68 159574101 |K -1-19 34
143882001 |A -49 2 150173003 |z -34-7 70 159805001 |J -15 32
143910009 |A -51 2 150174000 |Z -34-4-3 70 159905001 |L -13 36
144105000 | K -1-23 34 Z -34-5-1 70 181995001 |G -6 28
144110001 | K -1-21 34 150179002 |Z -34-8-1 70 200190001 |W -21 60
144226001 {Z -50 70 150180001 |Z -34-1 70 X -1-10 62
144458001 |B -21 4 150182000 |z -34-2 70 Z -4 70

M -24 40 150183000 |Z -34-10-2 70 228475000 |H -44 30
144504001 | AC -2-1-1-11 68 150206000 | Z -34-6-2 70 L -55 38
144588001 |J -10 32 150206002 |Z - 34-4-1 70 Q -30 44
144712001 |B - 2-1 4 150207001 |Z -34-6-1 70 R -7 46
145446001 |J -16 32 150357000 JU -1-89 56 S -39 50
J -22 32 150460001 |D -42 12 Y -1-7 66
K -1-22 34 150461001 |D -43 12 231071001 |L -16 36
145472001 |D -54 12 150551000 {J -11 32 232384001 |[R -1-30-2 46
145478101 |L -9 36 151927001 |H -20 30 310333000 |U -1-8 54
N -18 42 152236001 |B -14-2 4 340400001 |Q -25 44
N -29 42 152242001 |B -22 4 S -40 50
145480101 |A -25 2 152243001 |B -23 4 AC -2-5 68
145519001 |J -10 32 152245001 |G -4 28 402887001 |G -14-6 28
145547001 |H -26 30 152393200 U -1-3 54 417382001 |W -1-2-5 60
145646011 |B -24 4 152678001 |G - 11 28 525664000 |S -37 50
145646014 |B -24 4 G -16 28 T -1-21 52
145646016 |B -24 4 152681201 |G -19 28 T -1-23 b2
145646018 |B -24 4 152682101 |G -21 28 T -1-29 52
145646019 |B -24 4 152683001 |G -14-4 28 T -1-31 52
145646021 |B -24 4 152684101 |G - 14-5 28 530138001 | C2 -53 8
145646024 |B -24 4 152686101 |G - 21 28 C3 -115 10
145646025 |B -24 4 152869001 |J -1 32 E2 -1-52 16
145646411 |2 -17 72 152870001 |J -3 32 E3 -1-117 20
145646414 |Z -17 72 152872001 |J -8 32 552907000 S -11 50
145646416 |Z -17 72 152881001 |J -27 32 S -13 50
145646418 |z -17 72 152883000 |J -29 32 T -1-39 92
145646419 |z -17 72 152884001 |J -30 32 623033000 |D -41 12
145646421 |Z -17 70 152889001 |J -23 32
145646424 |z -17 72 152891101 |J -26 32
145646425 |z -17 72 152938001 | K -1-17 34
146058001 | AC -2-1-1-9 68 152948001 |H -1 30
146059001 |AC -2-1-1-8 68 H -32 30
146060000 | AC -2-1-1-7 68 152969001 |H -38 30
146206009 |AC -2-1-1-10 | 68 153242000 |{R - 1-30-5 46
146255000 |R -56 48 Z -25 70
X -1-12 62 153484001 |L -38 36
146256001 |R -55 48 153562001 |H -19 30
X -1-11 62 153597001 |L -21-2 36
146288001 |M -18 40 153920001 |{H -12 30
148196000 |D -49 12 154467001 |A -46-2 2
148197000 |D -50 12 154528001 | K -1-12 34
148239001 |E3 -1-153 20 154596000 |L -20 36
148738000 |H -4 30 154599000 |L -5 36
148782001 |C2 -29 8 154607101 |N -9 42
148813001 |L -21-4 36 154623000 |B -10 4
149287000 |AC -2-7 68 154624001 |B - 14-3 4
149487001 | E2 -1-105 18 154702101 |z -23 70
149488001 |E2 -1-106 18 155167001 |D -52 12
149796001 |Q -6 44 155510001 |AC -2-1-1-6 68
149809000 |R -1-28 46 155578000 |B -19 4
R -54 48 156112003 |Z -34-6 70
S -33 50 157237001 |Ga -F 74
T -1-37 52 158592001 |Ga -G 74
U -1-86 56 158940001 |L -35 36
V_ -1-20-21 58 159150009 A -12 2
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